CourterPro.

Assembly
and Operators

15’ Rigid Frame

Manual 2o riid Frame

24’ Folding Frame
30’ Folding Frame

Manual Number 08000000
Rev. 3-1-13




Call the BLU-JET Hotline (800-658-3127) today.

BLU-JET
| mmEmy

Your Partner for Gonservalion Farming™

Thurston Manufacturing Company
1708 H Avenue

P.O. Box 218

Thurston, NE 88062-0218 U S5.A.
Phone: 402-385-3041

Fax; 402-385-3043

BOD-695-3127

E-mail: box218@thurstonmigeo.com
warw thurstonmigeo.com



Manual Number: 08000000

s.u-ser| CoulterPro Table of Contents "2 5

P | INEFOTUCTION. ...ttt ettt e ettt e ettt e e e it et e e eat e e e e be e e e anbe e e s anbeeeannneeean 2
p| Delivery............ .4
|l B R O AL L] PSP P PP TRTOPRRUPIOY 5
|l A2 L = L4 1 7RSSR 6
P | S EEY ettt ettt 7
OPEratiNG INSIMUCTIONS. ..ottt e e st e e et e e et eessnteeeaseeeeasseeeaasseeessaeeesnneneens 9
500 = To [T PP PP PP PP PPRPPPPRPON 10
15’ CoulterPro, Coulter Bundles, and ROW SPACINGS.......ccoiuiiiiiiiiaiiiieeiiiee s siee e siee e sieeesiees 11
Frame, CoulterPro 15’ (802000L15).........cccuteiuieiiriiiientieeree sttt sttt ettt e e 30
Light Kit 15’ Rigid Frame (41000040)...........c.cccoveerveenene. .. 31
20’ CoulterPro, Coulter Bunbles, and ROW SPaCINGS.........ccoiuiiiiiiiieiiiieeiiiie e 32
Frame, CoulterPro 15’ (802000L15).........cccueiiiiiiiirieniieeiee sttt sttt ettt sbe e nene et e e 48
15’ - 20’ Bolt-on Wing Kit (80000000)..........ccciiuiieeirreeeieereaireeeseeessnseeesssseeesssssessssesessssessssseesssseesans 49
Frame CoulterPro 20’ (80200020).........ccuuuteiurreaatieeaareeeaireeeatrteesiaeeeastseeestseeeseseesssseeessseeeaareeesnnnes 50
Light Kit 20" Rigid Frame (41000040).........ccueittiiiiereienieeieenieaieeseesiee st siee et e bbbt ensesbe s e anee s 51
24’ Folding CoulterPro, Coulter Bundles, and ROW SPacCingS........cccccuveeiiireeniiiee e sieeesieee e 52
Frame, CoulterPro 24’ FOIdiNg (8021004 7).......cccuutiaiiieeiiiieeriiee ettt et ssn e e e e s snnneeeaee 68
Hydraulic Fold 24’ COUIErPrO (802L10034).....cc.uueiiiieeeiiieeesiteeeaiteeeesitee e st e e sibee e s siee e e s sbeeeeenbeeeannneeeas 70
Light Kit 24’ Folding Frame (41000038).........c.ccccvvvveiriniieesecnnne .71
30’ Folding CoulterPro, Coulter Bundles, and ROW SPacings........ccccceeieriiienieiieeniee e 72
Frame, CoulterPro 30’ FOIdiNg (80210048)........ccuutiiiiiieiiiiee ettt e s seee e sneeeeenes 88
Hydraulic Fold 30’ COUlerPro (80210049).........cuiuuiiiiiieeiiiieeiiieeesiieeesieeessiaeeesnteeeessreessseeesssneeeanes 90
Light Kit 30" Folding Frame (41000038)..........uueeiuureeiieeeeieieeesiteeessreessseeesssseeesnssesesssseessssssesssnnsennes 91
FIatback COUEr MOUNES........coiiiiiiiiiiee ettt ettt e et e e s b e e s sse e e e e sbeeeeebeeeeanee 92
PUI PN Kit (B0210201).....ccueeuteitieteiteetesie ettt ettt sttt sb e bttt e bt s et bt et nne et sbe e nns 94
Super 1200 Flex Coulter and Shank Parts. . 95
Manual Holder AAM2639...........cccccevvveennnen. .. 96
Park Stand Assembly, AAM2442........... . 96
Stabilizer 9400/CoulterPro, AAM2858.. . 97
Hydraulic CyliNAErs @and PartS...........cooiiiiiiiiie ittt ettt 98
P | ASSEIMDIY...ctiiieii it b bbbttt 100
Rigid Frame............cccccovvuennee. ... 100
15’ - 20’ Wing Kit (80000000). 101
Folding Frame..........cccccccvivvnen. .. 102
Park Stand ASSEMDBIY, AAM2442.........c. ettt e e e st e e e e e e sbee e e nnteeesnnteeesnneeeennneas 104
Pull Pin Kit, CAT Ill, 80210201.........cctiriiiieerreieerre e sreere e sre e e sree e esresreenesne s 105
ROCKEr Plate INSTAIIAtION. .........eeiiiiie ettt e et e e s bt e e e be e e e enneee s 105
Flatback Mounts.............. 106
Super 1200 Flex Coulter. 107
Manual Holder AAM2639 .. 109
Hydraulics.........cccccoviiiiiiniiiiencs . 110
Light Kit Rigid Frame (41000040)...... .o 112
Light Kit Folding Frame (41000038).. . 119
DIBCAIS. ...ttt e ettt 126
SPECIHFICALIONS...... e e e e e s an e e e e e ne e e e nne e nnnnens 128
Torque SPeCifiCatiONS.........ccccii i e s s n e s s sas e se s sme e sesne e s e nn e e snnnnennnnnens 129
Stabilizer ASSEMDIY (AAM2858).........oeoiiiiiiiiiie ettt ettt e s tb e e e sbe e e e saae e e e sbeeaeabaeeaaaes 130
ROHING HAITOW 157 ...ttt ettt sh ettt b e sbe e be e naneenbe e 132
ROHING HAITOW 207ttt etttk e hb e e she e eab e ettt e b e e sbeeebeenaneebeennne 134
ROING HAITOW 247ttt et e ek e e e ettt e e e ate e e e sbbe e e s beeeeanbeeeannes 136
ROHING HAITOW 307ttt ettt ettt b e sbe e e be e st e nte e 138
Torsion Arm Basket AAM2876 45”.... .. 140
Torsion Arm Basket AAM2878 75”.... 141
Torsion Arm Basket AAM2879 90”.... 142

Offset Brackets.........cccocveviniiniiennnnn. 143
ROIING HArTOW ASSEMDIY.....coiiiiiiiiie ettt et e et e e nr e e s snn e e e s neeeeannee 144




BLU-JET
———

Introduction

Welcome to Thurston Manufacturing Company. Our goal is to provide
quality products and services to our customers. The company’s BLU-JET
products have a reputation for quality, excellence in design and proven
durability. Energetic, resourceful and continuous improvement goalsin
Environmental, Safety, Quality, Production and Engineering keep our
firm at the cutting edge of technology.

We hope your BLU-JET equipment will give you years of service.

Read this manual carefully. It will instruct you on how to operate and
service your machine safely and correctly. Failure to do so could result
in personal injury and/or equipment damage.

SAFETY INFORMATION

A\ IEXE=;Y Indicates an imminently hazardous situation that, if
not avoided, will result in death or serious injury.

The signwill have the color combination of red and
white.

A\ WARNING] Indicates a potentially hazardous situation that, if
not avoided, could result in death or serious injury.

The signwill have the color combinationoforange
and black.

A\ [CAUTION] Indicates a potentially hazardous situation that, if
not avoided, may result in minor or moderate injury.

The sign will have the color combination of yellow
and black.

NOTEE: Indicates a special point of information.

Carefully read and follow all safety signs. Reinstall safety signs that
are damaged or missing.

Right-hand and left-hand sides of the implement are determined by
facing in the direction the implement will travel when going forward.




BLU-JET
e ——

Introduction

>

General Information:

The BLU-JET CoulterPro unit is one of the most versatile machines
you can own. Using the Super 1200 Coulter, the CoulterPro is designed
to chop and size residue and lightly till the soil. Available in four working
widths from 15’ to 30’ and various spacing options, there is a combination
sure to suit your soil and residue conditons. The CoulterPro can also be
paired with the LandTracker 9400 and your planter or drill for one-pass
tillage and planting operations.

The CoulterPro is also availiable with an optional rolling harrow for
additional seed bed finishing.

Warranty is provided for customers who operate and maintain their equipment
as described in this manual. Warranty registration is accomplished by the
dealer completing and forwarding the WARRANTY REGISTRATION FORM to
Thurston Manufacturing Company. It is in your best interest to ensure that
this has been done.

For your convenience we have four easy ways to register your warranty.
« Call our toll free number and ask for warranty registration. 1-800-658-3127
» Fax completed warranty registration form. Fax: 402-385-3043
* Register on-line in warranty page at www.blu-jet.com
» Complete and return registration form.
Thurston Manufacturing Company Warranty does not cover the following:
1) Cleaning, transporting, mailing and service call charges.
2) Depreciation or damage caused by normal wear, accidents,
improper protection or improper use.

See complete Warranty for details.

(From the rear of
the mainframe.)
Serial Number
located on the
left-hand front of
the mainframe.

> - ‘
Record your implement model and serial number in the space provided below.

Your dealer needs this information to give you prompt, efficient service when
you order parts.

MODEL NO.

SERIAL NO.

DATE PURCHASED




BLU-JET Dealer Checklist

> To The Dealer:

Inspect the implement thoroughly after assembly to be certain it is
functioning properly before delivering it to the customer. The following
checklist is a reminder of points to cover. Check off each item as it is
found satisfactory or after proper adjustment is made.

» | PRE-DELIVERY CHECKLIST
O 1. All hardware properly tightened

O 2. Lubrication of grease fittings
O 3. All decals properly located and readable
O 4. Other adjustments for machine level height, etc.

O 5. Overall condition (touch up any scratches, clean and
polish)

O 6. Operator’s manual

DATE SET UP
SIGNATURE

» | DELIVERY

Review the operator’s manual with the customer. Explain

the following:
Safe operation and service
Correct machine installation and operation
Daily and periodic lubrication and maintenance
Daily and periodic inspections

. Troubleshooting

. Storing machine

. Thurston Manufacturing Company parts and service
Have the customer write the machine model and serial
number in space provided in manual introduction

9. Give customer the operator’s manual and encourage

the customer to read the manual carefully

10. Completion and mailing of warranty registration

form

O O 00000000
coO~NO OIS WNPE

DATE DELIVERED
SIGNATURE
MODEL NO.
SERIAL NO.




BLU-JET
————

To The Owner

Thank you for your recent purchase of a new BLU-JET
iImplement. The primary objective of Thurston Manufacturing
Company is to build and provide you with a quality product.
However, inthe eventthataproblem does occur, itisimperative
that your warranty registration is on file in order to accurately
respond to your specific service circumstances.

For your convenience we have four easy ways to register
your warranty:

r N °Callourtollfree numberandaskfor
Register warranty registration.
1-800-658-3127
Warranty - Fax your completed warranty

One of registration form.

Four Ways -1-402-385_5-3043.
- Register on-line at:

www.blu-jet.com

\.

- Complete and mail the warranty
registration form.

This manual has been prepared to assistyou in the assembly
of your new machine and contains information pertaining to
safety, operations and all of its parts. Our personnel in sales
and service are always available to assistyouwhen questions
arise concerning the assembly or operations of your tool bar.

When ordering parts, please refer to part numbers and
descriptions as listed throughout this book. All parts and
whole goods will be shipped FOB Thurston, Nebraska. Or
FOB your regional distributor. Always check merchandise
immediately upon receipt for damage or shortage. Note any
discrepancy on carrier’s bill of lading and notify Sender within
10 days. Returned goods will be subject to a 15% restocking
charge. Thurston Manufacturing Company reserves the right
to make improvements and modifications on equipment
without obligation to change previously built equipment. All
prices are subject to change without notice.



BLU-JET Limited Warranty
- —rf
> Thurston Manufacturing Company warrants each new BLU-JET machine

primary framework to be free from defects in material and workmanship for a period
of five (5) years, normal wear of wearing parts excepted. Thurston Manufacturing
Company further warrants each new BLU-JET product to be free from defects in
material and workmanship, normal wear of wearing parts excepted, for a period

of one (1) year. All accessories purchased and resold by Thurston Manufacturing
Company will be warranted according to their respective manufacturer. Tires on
BLU-JET equipment are warranted through their respective tire manufacturers and
their network of dealers in your local area.

Warranty begins from date of delivery to the original purchaser and applies
to all new BLU-JET products that have not been altered and are being used for the
intended purpose. Negligence, abuse or modification of equipment manufactured
by or purchased and resold by Thurston Manufacturing Company will void this
warranty.

The obligation of Thurston Manufacturing Company to honor this warranty
is limited to the repair or replacement of defective merchandise, to the original
purchaser, subject to inspection of equipment in question by an authorized Thurston
Manufacturing Company sales or service technician. In the USA, freight of warranty
replacement parts including main frame centers and wings will be prepaid for a
period of one (1) Year by Thurston Manufacturing Company. Shipments of repaired
or replaced parts including main frame centers and wings after one year will be paid
by the customer.

Return of defective goods must be made within thirty (30) days of failure to
Thurston Manufacturing Company, Thurston, Nebraska USA or to the nearest
authorized BLU-JET Distributor or Rep Sales and service outlet.

Thurston Manufacturing Company will not be held responsible for any repair
charges made by customers without prior written consent and prior equipment
inspection by an authorized Thurston Manufacturing Company sales or service
technician.

This warranty shall not be interpreted to render liability for injury or damages
of any kind, direct, consequential or contingent to person or property. This warranty
does not extend to loss of crops, economic and/or commercial loss, loss because
of delay in crop production or any expense incurred for labor, supplies, substitute
machinery, rental or for any other reason. This warranty is subject to any existing
condition of supply, which may directly affect Thurston Manufacturing Company’s
ability to obtain materials of manufacture and delivery of replacement parts.

Thurston Manufacturing Company reserves the right to make improvements
in design and changes in specifications at any time without incurring any obligation
to owners of units previously sold.

No one is authorized to alter, modify or enlarge this warranty nor its exclusions,
limitations and reservations. Thurston Manufacturing Company makes no
representations or warranties, expressed or implied (including implied warranties
of merchantability and fitness), except for those set forth in Thurston Manufacturing
Company’s current applicable published warranty policies and procedures.

JW 70 W, ?zeawle:d 022398\mgmt




BLU-JET
————

Safety

PROTECT CHILDREN AND BYSTANDERS

RECOGNIZE SAFETY INFORMATION

e This is the safety-alert symbol. When you see his symbol
on your machine or in this manual, be alert to the
potential for personal injury. Follow recommended
precautions and safe operating practices.

FOLLOW SAFETY INSTRUCTIONS

e Carefully read all safety messages in this manual and
on your machine safety signs. Keep safety signs in good

condition. Replace missing or damaged safety signs.

* Learn how to operate the machine and how to use
controls properly.

« Do not let anyone operate without instruction.

» Keep your machine in proper working condition.

* Unauthorized modification to the machine may

impair the function and/or safety and affect machine life.

« Before you back, LOOK CAREFULLY behind for
children.

* Clear area of children, pets and bystanders.

HIGHWAY AND TRANSPORT OPERATIONS

Adopt safe driving practices:
« Keep the brake pedals latched together at all times.

NEVER USE INDEPENDENT BRAKING WITH MACHINE
IN TOW AS LOSS OF CONTROL AND/OR UPSET OF
UNIT CAN RESULT.

* Always drive at a safe speed relative to local
conditions and ensure that your speed is low enough
for a emergency stop to be safe and secure. Keep
speed to a minimum.

* Reduce speed prior to turns to avoid the risk of
overturning.

« Avoid sudden uphill turns on steep slopes.

« Always keep the tractor or towing vehicle in
gear to provide engine braking when going downhill.
Do not coast.

e Do notdrink and drive.

* Comply with state and local laws governing highway
safety and movement of farm machinery on public roads.

« Use approved accessory lighting and necessary
warning devices to protect operators of other vehicles
on the highway during daylight and nighttime transport.

* The use of flashing amber lights is acceptable in most
localities. However, some localities prohibit their use.
Local laws should be checked for all highway lighting
and marking requirements.

« When driving the tractor and equipment on the road
or highway under (20 mph max.) (32 kmph max.) at night or
during the day, use flashing amber warning lights
and a slow moving vehicle (SMV) identification emblem.




BLU-JET Safety

A DANGER

FALLING FROM EQUIPMENT

T praveirst aricar injury or deals

« Do mok Atk b SIS 50 maching when
cpeaaIng.

L e —

AP 2483-8-98

Ear 3

HIGH-PRESSURE FLUID MAZARD
To prowesd medoun byury of deet

= Foplwen piwvesn o0 aps b bafors
repkinng o sdpmbing or &

= Vins o |
brpierdig Lot o e
CARLard el £F Suialy,

= Haen 3l Componenis in oad repair.

AP 2914

A DANGER

A

Folding Frame e &7 | OVERHEAD WING HAZARD
Ta ekt saricu ingary of death

g - e e gty ko d o

* Koap olhen Fway
i

AP 2234-7-98

-+




BLU-JET Operating Instruction
——

Task Procedures lllustrations

=r=

¥
‘|

p [Lubricating |1. Unfold wings and grease
wing hinge wing hinges daily.

P | NOTE:

Grease all
zerks daily.

p | Coulter 2. Grease all coulter arm pivots.
pivot shaft
lubrication

» | Coulter 3. The plug on the coulter hub
hub can be removed. A zerk can
lubrication be installed. Hub and spindle
assembly should be greased
twice seasonally.

4. Hydraulic wing cylinders are
designed with oil flow
restrictorfittings to provide a
smooth and even folding
sequence. Oil flow restrictor
modification may negatively
affectthefolding performance.
The oil flow restrictors slow
thewing operationformaximum
safety.

5. All exposed cylinder rods
should be greased before
seasonal storage to prevent
rusting.




BLU-JET
- —rf

Operating Instruction

10

Task

Procedures

lllustrations

Wing flex
spacers

Preparing
for storage

Removing
from
storage

NOTE: Wing flex spacers in the out
position. Wing can float
2 degrees down 3 1/4” below
level a range of approximately
35” (30 ft. toolbar)
This spacer position should
be used for mechanical or
hydraulic wing lockdown.

Wing flex spacers positioned
to the inside. Wings can float
from 7-1/2” below level to
13-1/2” above level a range
of approximately 44”.

(30 ft. tool bar)

o

Flex spacers

B fg\?_ﬂl.out position

Wing lockdown pin

Mechancial
wing lockdown

Hole for hydraulic
pressure wing
lockdown

Tractor side

| k
A. Store the machine in a dry place. If the storage building has a dirt
floor, lower the park stands and support the stand with a
board to prevent the stand from enterlnlgl_the ground.
i

B. Scrape or brush off any dirt on the mac

ne and remove all

itioning.

loose bolts and cotter pins.

trash.

C. Relieve pressure from both hydraulic circuits. Heat from the sun
can cause hydraulic systems to become over pressurized and
cause hoses or components to burst.

D. Before storing, apply grease to all hydraulic cylinder rods to
Erevent rust or store with cylinders retracted if possible

E. Fasten hydraulic hose ends to front of machine to keep the hose
ends above the ground.

F. Paint any surface that can rust.

G. Lubricate all grease fittings.

H. Inspect the machine for worn or broken parts and replace the
parts as needed.

A. Remove the protective grease from the hydraulic ?Iinder rods.

B. Assemble any parts taken off for storage or recon

C. Check the complete machine for
Check for parts out of adjustment which could result in rapid
wear, possible breaking and poor operation.

D. Lubricate the complete machine.

E. Check tires for correct air pressure.

F. Check wheel bolt torque.




BLU-JET) 80000011 CoulterPro 15°, 25 x 7 Spacing

80000011

S
- R

i N

1 x|

41000040

80200019

80200015

80210201

AP2728

P> 80000011 CoulterPro 15°, 25 x 7” Spacing

BOMID | Qty | Item No | Description

80000011 | COULTER PRO, 15' DRILL TILLAGE, 7" SPACING

80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6

41000040 | LIGHT KIT, RIGID COULTERPRO

80210201 | KIT, CP PULL PIN, CAT Il

80200019 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 25

(| N =
B | = | = | | e |

5 | AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157TMLWR

11



————]

80200019 Coulter Bundle, Drill Till 25 x 7”” Spacing

AM4773
4 PLACES

P> 80200019 Coulter Bundle, Drill Till 25 x 7”” Spacing

BOM ID | Qty | Item No | Description

1 1 80200019 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 25

2 25 | AM2736 | COULTER SHANK, 12"

3 25 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 21 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 4 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 100 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

7 100 | BP3039 | WASHER, LOCK, 5/8", PLTD

8 50 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

9 50 | BP3043 | WASHER, LOCK, 1/2", PLTD

10 25 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

11 25 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
12 50 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

13 50 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

14 25 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

15 25 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

12




80000011 CoulterPro 15°, 25 x 7 Spacing

:N\ _- |Ow

Wl 1€
:N\ _- |©0

I — :N\ _.INW

I — :N\ _.Iwm

W@/ 101

immai

<2/ 17T —=—

A
!

BLU-JET
————

A 1 4

~——————.C/1¥S

i — :N\ _-lom

W/ 1-€L

A

:N\ —.lRw

!

A

13



BLU-JET 80000011 CoulterPro 15’,25 X 7and 26 X 7

14

p CoulterPro 80000011 15’ Drill Till 25 X 7

p CoulterPro 80000011 15’ Drill Till 26 X 7




80000011 CoulterPro 15°, 26 x 7” Spacing

80200015

80000011

41000040

80200011

80210201

AP2728

p CoulterPro 80000011 15

"Drill Till 26 X 7

BOM ID

Item No

Description

80000011

COULTER PRO, 15' DRILL TILLAGE, 7" SPACING

80200015

FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT Il

-I.—L-L-'h-lg

80200011

COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 26

(| &M=

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

15



e ——r]

80200011 Coulter Bundle Drill Till, 26 X 7 Spacing

AMA4T73

AMATTA[

> 80200011 Coulter Bundle Drill Till 26 X 7 Spacing

EOMID | Qty | Item No | Description

1 1 80200011 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 26

2 26 | AM2736 | COULTER SHANK, 12"

3 26 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 22 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 " 4 AMA4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 2 AMA4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 104 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 104 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 52 | BP3042 NUT, HEX, 1/2"-13, GRD 2, PLTD

10 52 | BP3043 WASHER, LOCK, 1/2", PLTD

11 26 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

12 26 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 52 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 52 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 26 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 26 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

16




80000011 CoulterPro 15°, 26 x 7 Spacing

BL U-JET

B ¢/1-08 — W/ 1-L8 -
~ Wl L-€L — Wl L-€L -
—~ W/ 1-99 — W/ 1-99 -
~————— 2/ 1S — WOl 176G ———————]
~—— .2/ 1-8¢ — WOl -G ——————
~— 0/ |V ——— T/ |- € ———
WL/ 1Ol T/ L] -

)
|

I — :N\ _.Im.v

~———— 2/ 1S

I — :N\ _.lam
WOl -1
Wl 1-£8

!

A

Y

A

17




a1 80000012 CoulterPro 15’, 24 x 7.5” Spacing

18




BLU-JET 80000012 CoulterPro 15’, 24 x 7.5 Spacing
80000012
41000040
3
H 80200010
2 5
80200015
4
80210201
AP2728
: 6
> CoulterPro 80000012 15’ Drill Till 24 X 7.5”
BOMID | Qty | Item No | Description
1 1 80000012 | COULTER PRO 15", DRILL TILLAGE, 7 1/2" SPACING
2 1 80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6
3 1 41000040 | LIGHT KIT, RIGID COULTERPRO
4 1 80210201 | KIT, CP PULL PIN, CAT Il
5 1 80200010 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 24
6 24 | AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157TMLWR

19




————]

80200010 Coulter Bundle Drill Till, 24 X 7.5” Spacing

AM4773

> 80200010 Coulter Bundle Drill Till 24 X 7.5 Spacing

BOMID | Qty | ltem No | Description

1 1 80200010 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 24

2 24 | AM2736 | COULTER SHANK, 12"

3 24 | AM2799 | ASSEMBLY, COULTER ARM W/ HUBE & KNEE CASTING, HD
4 23 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 1 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 96 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

7 96 | BP3039 | WASHER, LOCK, 5/8", PLTD

8 48 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

9 48 | BP3043 | WASHER, LOCK, 1/2", PLTD

10 24 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

11 24 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
12 48 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

13 48 | BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

14 24 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

15 24 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

20




80000012 CoulterPro 15’, 24 x 7.5” Spacing

[}

!

/1 ||

BLU-JET
————

21



BLU-JET
————]

80000013 CoulterPro 15’, 22 x 8” Spacing

22




80000013 CoulterPro 15’, 22 x 8” Spacing

80200015

80000013

41000040

80200012

80210201

AP2728

P CoulterPro 80000013 15

"Drill Till 22 X 87

BOM ID

Qty

item No

Description

80000013

COULTER PRO, 15' DRILL TILLAGE, 8" SPACING

80200015

FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT Ill

80200012

COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 22

D | B (W=

P | e | e | o [ e | e

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

23



BLU-JET
————]

80200012 Coulter Bundle Drill Till, 22 X 8” Spacing

AM4T774

N

AMAT73

P 80200012 Coulter Bundle Drill Till 22 X 8” Spacing

BOMID | Qty | Item No | Description

1 1 80200012 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 22

2 22 | AM2736 | COULTER SHANK, 12"

3 22 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 20 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 1 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 1 | AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 88 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 88 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 44 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 44 | BP3043 | WASHER, LOCK, 1/2", PLTD

11 22 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

12 22 | BP3205 MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 44 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 44 | BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 22 | BP3519 PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 22 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

24




BLU-JET 80000013 CoulterPro 15’, 22 x 8” Spacing

76"

60"
55"

84"

68"

52"

68"

75-1/2"

84"

12" =— 20" —=

57"

44"

60"
67"
76"

25



BLU-JET
————]

80000014 CoulterPro 15’, 18 x 10” Spacing

26




BLU-JET 80000014 CoulterPro 15’, 18 x 10 Spacing
80000014
41000040
3
2
80200015 80200014
5
4
80210201
AP2728
6

» CoulterPro 80000014 15’ Drill Till 18 X 10”

BOM ID

Qty

Item No

Description

80000014

COULTER PRO, 15’ DRILL TILLAGE, 10" SPACING

80200015

FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT lli

80200014

COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 18

(| RN =

| b | | o | —

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

27



BLU-JET
————]

80200014 Coulter Bundle Drill Till, 18 X 10” Spacing

AM4T774

- NT-L..‘ -""‘ﬂ
g
2
AMATT73

P 80200014 Coulter Bundle Drill Till 18 X 10” Spacing

EOMID | Qty | ltem No | Description

1 1 80200014 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 18

2 18 | AM2736 | COULTER SHANK, 12"

3 18 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 16 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 1 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 1 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 72 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 72 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 36 | BP3042 NUT, HEX, 1/2"-13, GRD 2, PLTD

10 36 | BP3043 WASHER, LOCK, 1/2", PLTD

11 18 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

12 18 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 36 | BP3229 BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 36 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 18 | BP3518 PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 18 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

28




BLU-JET
————

80000014 CoulterPro 15’, 18 x 10” Spacing

|
| I
|
|
- In
o =7
N - L
= 3R
© in
L =
L
Tv
in
N
Yy 7 l!"!"
| R W T T |
e
*fo
™
: ‘a)
o e
in
O =
i =
o ~ <
o) 1l L
oo
Y
Y
!
Y

29



————]

80200015 CoulterPro Frame 15’

p 80200015 CoulterPro Frame 15’

BOM ID | Qty | Iltem No | Description
1 1 80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6
2 1 AM4748 | FRAME, COULTER PRO, 15'2", 4X6 RIGID
3 2 AAM2442 | PARKING STAND ASSEMBLY, LR3 & CP
3A 2 | AM4682 | PARK STAND
3B 2 | AM5054 | BRACKET, PARK STAND MOUNTING, 4X6
3C 8 | BP3038 | NUT, HEX, 5/8"-11, GRD 2
3D 8 | BP3039 | WASHER, LOCK, 5/8", PLTD
3E 4 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD
3F 2 | BP3502 | PIN, HITCH, 3/4" X 4-1/2" USEABLE
3G 2 | BP3504 | PIN, HAIRCLIP, 1/8"
4 1 AAM2639 | MANUAL HOLDERWI/ 6X4 MOUNTING
4A 1 AM7640 | BRACKET, MOUNTING, MANUAL HOLDER
4B 1 AP4254 MANUAL HOLDER, BLACK
4C 3 | BP3001 | NUT, HEX, 3/8"-16, GRD 2, PLTD
4D 3 | BP3002 | WASHER, LOCK, 3/8", PLTD
4E 1 BP3006 | HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD
4F 1 BP3045 | U-BOLT, 3/8"-16 X 6"W X 5"L, PLTD
5 4 | AP2215 | DECAL, BLU-JET,3X 8
6 2 | AP2230 | DECAL,COULTER PRO, 3-1/4 X 14
30 7 1 AP2231 | DECAL, FEMA, 2-1/2 X 1-1/2
8 1 AP2483 | DECAL, DANGER, FALLING FROM EQUIPMENT




BLU-JET)
—

41000040 Light Kit, Rigid CoulterPro

{Q

P 41000040 Light Kit Rigid CoulterPro

BOM ID | Qty | Item No Description

1 1 41000040 | LIGHT KIT, RIGID COULTERPRO

2 2 AM3408 | MOUNTING PLATE, LIGHT POST T

3 2 AM3409 | TUBE, LIGHT BRACKET, (3'5-7/8")

4 2 AM3410 | MOUNTING PLATE, LIGHT POST

5 1 AM3415 | LIGHT BRACKET, FRONT, LH

6 1 AM3417 | LIGHT BRACKET, FRONT, RH

7 2 AM3418 | SHIELD, LIGHT BRACKET

8 2 AM3419 | TUBE, LIGHT BRACKET, {1'5-7/8")

9 1 AM3420 | BRACKET, SMV MOUNTING, TALL

10 4 AM3421 | LIGHT BRACKET, SIDE MOUNT

11 4 AM3422 | LIGHT BRACKET, SIDE MOUNT BAR

12 1 AM4575 | BRACKET, DUST CAP HOLDER

13 1 AP2542 SMV SIGN

14 1 AP2543 SMV MOUNTING SOCKET

15 1 AP2544 SMV MOUNTING SPADE

16 4 AP2547 DECAL, REFLECTOR, YELLOW, 2 X 9

17 4 AP2548 DECAL, REFLECTOR, RED, 2 X 9

18 4 AP2551 DECAL, FLUORESCENT, RED-ORANGE, 2 X 9, NON-REFLECTIVE
19 1 AP3142 ELECTRICAL HARNESS, 10' MAIN 5-WIRE, 7 PIN & DUST CAP
20 6 AP3551 GROMMET, OVAL, MODEL 60

21 2 AP4312 LAMP, LED, OVAL, STOP TURN & TAIL, RED

22 4 AP4415 LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
23 2 BP3001 NUT, HEX, 3/8"-16, GRD 2, PLTD

24 22 | BP3006 HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD
25 1 BP3045 U-BOLT, 3/8"-16 X 6W X 5L, PLTD

26 2 BP3118 HEX CAP SCREW, 3/8"-16 X 5, GRD 5, PLTD

27 5 BP3214 | U-BOLT, 3/8"-16 X 4W X 7L

28 20 | BP3736 U-BOLT, 3/8"-16 X 2W X 3L, PLTD

29 74 | CP2660 NUT, HEX LOCK, 3/8"-16, NYLOCK

31



BLu- JEET,' 80000015 CoulterPro 207, 32 x 7.5” Spacing

32

Bolt-on Wings

Rigid Frame




80000015 CoulterPro 207, 32 x 7.5 Spacing

> CoulterPro 80000015, 20’ Drill Till 32 X 7.5” Bolt on Wings

.‘I

&0210201

BOM ID

g

Item No

Description

80000015

COULTER PRO 20", DRILL TILLAGE, 7-1/2"

80200015

FRAME, COULTERPRO 15'-2", DOUBLE4 X 6

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT Il

80200022

COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 32

wa

AP2728

34" WAVE 17" COULTER BLADE WT1715TMLWR

e AR B S

e | | e | | e | |

80000000

WINGS, CP, 15'-20°', BOLT ON WING KIT, 4X6

p CoulterPro 80000015, 20’ Drill Till 32 X 7.5” Rigid Frame

BOM ID

Item No

Dascription

80000015

COULTER PRO 20', DRILL TILLAGE, 7-1/2"

80200020

FRAME, COULTER PRO 20'6" DOUBLE 4 X &

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT Il

80200022

COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 32

O L | e |G| | =

S_L_l_t-‘l_l.g

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

33



————]

80200022 Coulter Bundle Drill Till, 32 X 7.5” Spacing

AMA4T74

.

P 80200022 Coulter Bundle Drill Till 32 X 7.5” Spacing

BOM ID | Qty | Item No | Description

1 1 80200022 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 32

2 32 | AM2736 | COULTER SHANK, 12"

3 32 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 30 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 2 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

6 128 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

7 128 | BP3039 | WASHER, LOCK, 5/8", PLTD

8 64 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

9 64 | BP3043 | WASHER, LOCK, 1/2", PLTD

10 32 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

11 32 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
12 64 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

13 64 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

14 32 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

15 32 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

34




80000015 CoulterPro 207, 32 x 7.5” Spacing

!

/€801 —— W91 L
W/€-€6 — WJw/1-101
B 38 — W/ 1-€6
~————————.7/€8/ —— Ww/1-98

!

BLU-JET
————

—— ¥/C-C9 et J- —————————
——— 7 /C-8F V119G —————=—
—— 7 /C-CC —mta—— Y/ |- | ——]
L 7/C-Q | |- - V/1-9C
JVE-€ ~— /-] |
_ e s
= |
|l __ __ 1 | [ HIEE | | |l ﬂ
| 1 _ 1
__.V\m m
J/€-81

T/ -1y —————— ¥ /C-EC

A

!

W/1-99 — /€8y
N ZANVi —— W/€€P ————=—
B .08 — /€82
Ww/1-98 W8 -
Ww/1-101 —— W/€-€6
WF/1-911 —— W/€-801

35



a1 80000016 CoulterPro 207, 34 x 7” Spacing

Bolt-on Wings

Rigid Frame




BLU-JET) 80000016 CoulterPro 20’, 34 x 7” Spacing

p CoulterPro 80000016, 20’ Drill Till 34 X 7 Bolt on Wings

BOM ID | Qty | ltem No | Description
1 1 | 80000016 | COULTER PRO 20, DRILL TILLAGE, 7"
2 1 | 80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6
3 1 | 41000040 | LIGHT KIT, RIGID COULTERPRO
4 1 | 80210201 | KIT, CP PULL PIN, CAT Il
5 1_ | 80200033 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 34
6 34 | AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157MLWR
7 1 | 80000000 | WINGS, CP, 15-20', BOLT ON WING KIT, 4X6
> CoulterPro 80000016, 20’ Drill Till 34 X 7 Rigid Frame
BOMID | Qty | Item No | Description
1 1 | 80000016 | COULTER PRO 20°, DRILL TILLAGE, 7"
2 1 80200020 | FRAME, COULTER PRO 20'6" DOUBLE 4 X 6
3 1 | 41000040 | LIGHT KIT, RIGID COULTERPRO
4 1 [ 80210201 | KIT, CP PULL PIN, CAT Il
5 1 | 80200033 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 34
6 34 | AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157MLWR

37



————]

80200033 Coulter Bundle Drill Till, 34 X 7 Spacing

AMA4T74

AM4773

> 80200033 Coulter Bundle Drill Till 34 X 7” Spacing

BOM ID | Qty | ltem No | Description

1 1 80200033 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 34

2 34 | AM2736 | COULTER SHANK, 12"

3 34 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 28 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 2 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 134 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 136 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 68 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 68 | BP3043 | WASHER, LOCK, 1/2", PLTD

11 34 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

12 34 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 68 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 68 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 34 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 34 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

38




|

./ 1-801 W/ LS LL
WL/ 176 W</ 1-101 -—
w38 WL/ 176 -
./ 1-08 — ¢/ 1-L8

~——— /1799 -

39

~— .2/ ¢S —

80000016 CoulterPro 20’, 34 x 7” Spacing

BLU-JET
————

| /e =—alirle -]
2/ 1101 — ==t 2/ 1L
) =2l
A
216 )
2/ L1 =t 2/ 1101
2/l le—= /17T
/-G e 2/ 188
2165 2/12S
/161 2/1-99
08 ¢/1-08 ————=
/128 L8
2/1-101 —— /16 -
/161 2/1-801




80000017 CoulterPro 20’, 30 x 8” Spacing

BLU-JET

-on Wings

Bolt

Rigid Frame

40



BLU-JET 80000017 CoulterPro 207, 30 x 8” Spacing
p CoulterPro 80000017, 20’ Drill Till 30 X 8” Bolt on Wings
\3&" 9
80200015
BOMID | Qty | tem No | Description
1 1 80000017 | COULTER PRO 20°, DRILL TILLAGE, 8"
2 1| 80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6
3 1__| 41000040 | LIGHT KIT, RIGID COULTERPRO 80000000
4 1| 80210201 | KIT, CP PULL PIN, CAT Ill
5 1__ | 80200023 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 30
6 30 | AP2T728 3/4" WAVE 17" COULTER BLADE WT1715TMLWR
7 1 | 80000000 | WINGS, CP, 15'-20°, BOLT ON WING KIT, 4X6
p CoulterPro 80000017, 20’ Drill Till 30 X 8” Rigid Frame
80210201
BOM ID | Qty | Item No | Description
1 1 | 80000017 | COULTER PRO 20', DRILL TILLAGE, 8"
2 1_ | 80200020 | FRAME, COULTER PRO 20'6" DOUBLE 4 X 6
3 1__ | 41000040 | LIGHT KIT, RIGID COULTERPRO
4 1 | 80210201 | KIT, CP PULL PIN, CAT Il
5 1| 80200023 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 30
6 30 | AP2728 | 3/4" WAVE 17" COULTER BLADE WT1715TMLWR

41




BLU-JET 80200023 Coulter Bundle Drill Till, 30 X 8” Spacing

AM4774

AMATT7

> 80200023 Coulter Bundle Drill Till 30 X 8” Spacing

BOM ID | Qty | Item No | Description

1 1 80200023 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 30

2 30 | AM2736 | COULTER SHANK, 12"

3 30 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
2 26 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 1 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 3 | AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

% 120 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 120 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 60 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 60 | BP3043 | WASHER, LOCK, 1/2", PLTD

11 30 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

12 30 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 60 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 60 | BP3331 | U-BOLT, 5/8"-11 X4 X 7-3/4, PLTD

15 30 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 30 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

42



BLU-JET
————

80000017 CoulterPro 20’, 30 x 8” Spacing

— |
— |
In
o
— :O'—
- O
-(\l._
[ | [?5“
[ %
O
L a
- Y]
[T =
L__| Ne)
I 3
)
N
*lr““‘
=¢x11111
N
©
N
‘%
3
‘b
O
o N
|| N>
S &
[e6)
|| ©

1
2
N
3
i
IBEE
1 1|
3
o 9
o <
- = o
o
i —=
Y
Y

]

=

43



BL_U-JEET,' 80000018 CoulterPro 20’, 24 x 10” Spacing

Bolt-on Wings

Rigid Frame

44



80000018 CoulterPro 207, 24 x 10” Spacing

p CoulterPro 80000018, 20’ Drill Till 24 X 10” Bolt on Wings

8
-

Qty | Iltem No

g0210201
Description

Booo0o18

COULTER PRO 20, DRILL TILLAGE, 10"

80200015

FRAME, COULTERPRO 15'-2", DOUBLE4 X 6

41000040

LIGHT KIT, RIGID COULTERPRO

80210201

KIT, CP PULL PIN, CAT Ill

80200024

COULTER, SUPER 1200, DRILL TILLAGE, 4 X &, 24

4 | AP2T28

3/4" WAVE 17" COULTER BLADE WT1715TMLWR

= | O B | D | =

| e || | e | o | e

WINGS, CP, 15-20', BOLT ON WING KIT, 4X8

p CoulterPro 80000018, 20’ Drill Till 24 X 10” Rigid Frame

Item No | Description

80000018 | COULTER PRO 20°, DRILL TILLAGE, 10"

80200020 | FRAME, COULTER PRO 20'6" DOUBLE 4 X 6

41000040 | LIGHT KIT, RIGID COULTERFRO

80210201 | KIT, CP PULL PIN, CAT Il

80200024 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 24

g—hpl—lu—l-—lg

AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157MLWR

45




BLu-JET 80200024 Coulter Bundle Drill Till, 24 X 10” Spacing

AM4T774

AM4773

> 80200024 Coulter Bundle Drill Till 24 X 10” Spacing

BOM ID | Qty | Item No | Description

1 1 80200024 | COULTER, SUPER 1200, DRILL TILLAGE, 4 X 6, 24

2 24 | AM2736 | COULTER SHANK, 12"

3 24 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 22 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 1 AM4TT3I BRACKET, FLATBACK, 4X6, OFF CENTERED

6 1 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 96 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 96 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 48 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 48 | BP3043 | WASHER, LOCK, 1/2", PLTD

11 24 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

12 24 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 48 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 48 | BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 24 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 24 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

46



BLU-JET 80000018 CoulterPro 20’, 24 x 10” Spacing
I ‘“ﬁ?
H ""ﬁ[z i
I ;]ﬂ
I - — I
D
i [ H|
- _ I [ ] i
A Hi =
TE = 8 B
< ~F a ‘ 0
2 | = .
3 = g,
E -BSa
I Y VY 1 _+ " ++ BN
[ \n** = E *”’r N
% _-.._ﬁ= .
H == [Xp]
I gorel
% B | L o
I ‘ 5 > &
| ey e 3 5
N
S .l o
! “"@[ ’
Y ]ﬂ

47



————]

80200015 CoulterPro Frame 15’

p 80200015 CoulterPro Frame 15’

BOM ID | Qty | ltem No | Description
1 1 80200015 | FRAME, COULTERPRO 15'-2", DOUBLE 4 X 6
2 1 | AM4748 | FRAME, COULTER PRO, 152", 4X6 RIGID
3 2 AAM2442 | PARKING STAND ASSEMBLY, LR3 & CP
3A 2 | AM4682 | PARK STAND
3B 2 | AM5054 | BRACKET, PARK STAND MOUNTING, 4X6
3C 8 | BP3038 | NUT, HEX, 5/8"-11, GRD 2
3D 8 BP3039 WASHER, LOCK, 5/8", PLTD
3E 4 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD
3F 2 | BP3502 | PIN, HITCH, 3/4" X 4-1/2" USEABLE
3G 2 | BP3504 | PIN, HAIRCLIP, 1/8"
4 1 AAMZ2639 | MANUAL HOLDERW! 6X4 MOUNTING
4A 1 | AM7640 | BRACKET, MOUNTING, MANUAL HOLDER
4B 1 | AP4254 | MANUAL HOLDER, BLACK
4Cc 3 | BP3001 | NUT, HEX, 3/8"-16, GRD 2, PLTD
4D 3 | BP3002 | WASHER, LOCK, 3/8", PLTD
4E 1 | BP3006 | HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD
4F 1 BP3045 U-BOLT, 3/8"-16 X 6"W X 5"L, PLTD
5 4 | AP2215 | DECAL, BLU-JET, 3 X 8
6 2 | AP2230 | DECAL,COULTER PRO, 3-1/4 X 14
T 1 AP2231 DECAL, FEMA, 2-1/2 X 1-1/2
48 8 1 | AP2483 | DECAL, DANGER, FALLING FROM EQUIPMENT




80000000 CoulterPro Wing Kit 15’-20°

> 80000000 CoulterPro Wing Kit 15’-20’

BOMID | Qty [ ltem No | Description

1 1 80000000 | WINGS, CP, 15'-20°, BOLT ON WING KIT, 4X6

2 2 | AM4744 | WING, 28" EXTENSION, 4X6

3 16 | BP3038 NUT, HEX, 5/8"-11, GRD 2

4 16 | BP3039 | WASHER, LOCK, 5/8", PLTD

5 16 | BP3133 HEX CAP SCREW, 5/8"-11 X 2-1/2, GRD 5, PLTD

49



BLU-JET
————]

80200020 CoulterPro Frame 20’

P> 80200020 CoulterPro Frame 20’

BOMID | Qty | Item No | Description

1 1 80200020 | FRAME, COULTER PRO 20'6" DOUBLE 4 X 6
2 1 AM4787 | FRAME, COULTER PRO, 20'6", 4X6 RIGID

3 2 AAM2442 | PARKING STAND ASSEMBLY, LR3 & CP

3A 2 AM4682 | PARK STAND

3B 2 AM5054 | BRACKET, PARK STAND MOUNTING, 4X6
3C 8 BP3038 | NUT, HEX, 5/8"-11, GRD 2

3D 8 BP3039 | WASHER, LOCK, 5/8", PLTD

3E 4 BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

3F 2 BP3502 | PIN, HITCH, 3/4" X 4-1/2" USEABLE

3G 2 BP3504 PIN, HAIRCLIP, 1/8"

4 1 AAM2639 | MANUAL HOLDERW/ 6X4 MOUNTING

4A 1 AM7640 | BRACKET, MOUNTING, MANUAL HOLDER
4B 1 AP4254 | MANUAL HOLDER, BLACK

4C 3 BP3001 NUT, HEX, 3/8"-16, GRD 2, PLTD

4D 3 BP3002 | WASHER, LOCK, 3/8", PLTD

4E 1 BP3006 | HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD
4F 1 BP3045 | U-BOLT, 3/8"-16 X 6"W X 5"L, PLTD

5 4 AP2215 | DECAL, BLU-JET,3X 8

6 2 AP2230 | DECAL,COULTER PRO, 3-1/4 X 14

7 1 AP2231 DECAL, FEMA, 2-1/2 X 1-1/2

8 1 AP2483 | DECAL, DANGER, FALLING FROM EQUIPMENT

50




BLU-JET)
—

41000040 Light Kit, Rigid CoulterPro

{Q

> 41000040 Light Kit Rigid CoulterPro

BOM ID | Qty | Item No Description

1 1 41000040 | LIGHT KIT, RIGID COULTERPRO

2 2 AM3408 | MOUNTING PLATE, LIGHT POSTT

3 2 AM3409 | TUBE, LIGHT BRACKET, (3'5-7/8")

4 2 AM3410 | MOUNTING PLATE, LIGHT POST

5 1 AM3415 | LIGHT BRACKET, FRONT, LH

6 1 AM3417 | LIGHT BRACKET, FRONT, RH

7 2 AM3418 | SHIELD, LIGHT BRACKET

8 2 AM3419 | TUBE, LIGHT BRACKET, {1'5-7/8")

9 1 AM3420 | BRACKET, SMY MOUNTING, TALL

10 4 AM3421 | LIGHT BRACKET, SIDE MOUNT

11 4 AM3422 | LIGHT BRACKET, SIDE MOUNT BAR

12 1 AM4575 | BRACKET, DUST CAP HOLDER

13 1 AP2542 SMV SIGN

14 1 AP2543 SMV MOUNTING SOCKET

15 1 AP2544 | SMV MOUNTING SPADE

16 4 AP2547 DECAL, REFLECTOR, YELLOW, 2 X 9

17 4 AP2548 DECAL, REFLECTOR, RED, 2 X 9

18 4 AP2551 DECAL, FLUORESCENT, RED-ORANGE, 2 X 9, NON-REFLECTIVE
19 1 AP3142 ELECTRICAL HARNESS, 10" MAIN 5-WIRE, 7 PIN & DUST CAP
20 6 AP3551 GROMMET, OVAL, MODEL 60

21 2 AP4312 LAMP, LED, OVAL, STOP TURN & TAIL, RED

22 4 AP4415 | LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
23 2 BP3001 NUT, HEX, 3/8"-16, GRD 2, PLTD

24 22 | BP3006 HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD

25 1 BP3045 U-BOLT, 3/8"-16 X 6W X 5L, PLTD

26 2 BP3118 HEX CAP SCREW, 3/8"-16 X 5, GRD 5, PLTD

27 5 BP3214 U-BOLT, 3/8"-16 X 4W X 7L

28 20 | BP3736 U-BOLT, 3/8"-16 X 2W X 3L, PLTD

29 74 | CP2660 NUT, HEX LOCK, 3/8"-16, NYLOCK

51



————]

80100013 CoulterPro 24’ Folding, 40 x 7 Spacing

52




80100013 CoulterPro 24’ Folding, 40 x 7’ Spacing

80100013

p CoulterPro 80100013 24’ Folding Drill Till 40 X 7”

BOM ID

Item No

Description

1

80100013

COULTER PRO, 24', FOLDING DRILL TILLAGE, 7" EVEN

80210047

FRAME, COULTER PRO 24' FOLDING 14' 10", 4' 2" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT Ill

-L—L—Lul.-l.ul.g

80210035

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 40

80210034

HYD. FOLD, STANDARD KIT, COULTER PRO 24’

~l ||| ]k

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

53



————]

80210035 Coulter Bundle Drill Till, 40 X 7” Spacing

AM4773 X 13

AM4779

AM4AT74

P 80210035 Coulter Bundle Drill Till 40 X 7 Spacing

BOMID | Qty | Item No | Description

1 1 80210035 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 40

2 40 | AM2736 | COULTER SHANK, 12"

3 40 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 22 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 13 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 1 | AM4779 | BRACKET, FLATBACK, 4X6, OFFSET

8 160 | BP3038 NUT, HEX, 5/8"-11, GRD 2

9 160 | BP3039 | WASHER, LOCK, 5/8", PLTD

10 80 | BP3042 NUT, HEX, 1/2"-13, GRD 2, PLTD

11 80 | BP3043 | WASHER, LOCK, 1/2", PLTD

12 40 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

13 40 | BP3205 MACHINERY BUSHING, 2-1/2" QD X 1-3/4" 1D, 10GA, PLTD
14 80 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

15 80 |BP3331 | U-BOLT,5/8"-11 X 4 X 7-3/4, PLTD

16 40 | BP3519 PIN, ROLL, 3/8" X 2-1/2", PLAIN

17 40 | BP3534 PIN, ROLL, 7/32" X 2-1/2", PLAIN

54




Wl 1621 W/ 1-9€1

55

WL/ 1-GLL W&/ 17T
W&/ 1-101 «/1-801
W/ 1-£8 Wl 176
2/ €L W0l 1-08 —————=—
~—— 2/ 1-6S WC/ 1799 ———=—
~—— 2/ 1S WOl 1-CG ——==

- O/ |G ———— §/ | O ————]
= C/ || € —m—— T/ |-8E —f

—=— Z/1¥T

—— O/ L] f—-—

2/ ke —-—.2/10

80100013 CoulterPro 24’ Folding, 40 x 7 Spacing

e/ 1-€

Wl =L 1

[——

= 0/ |-8€ ——m—ra— T/ 1~ € —=—f

- 0/ 1CG ——— - T/ |-G ——

_Bl. U-JET)

—~ .89 WS -
—~—— .2/ 1799 Ol 1-6G —————=—
-~ .2/1-08 Wl "€ —————=—
Wl 76 W/ 148
«£/1-801 W&/ 1-101
W&/ 1-TCL W£/ -G

W/ 1-9¢€1 W/ 17621




————]

80100014 CoulterPro 24’ Folding, 38 x 7.5” Spacing

56




BLU-JET
——

80100014 CoulterPro 24’ Folding, 38 x 7.5 Spacing

80210047 ()

ol
v

80210036

> CoulterPro 80100014 24’ Folding Drill Till 38 X 7.5”

BOM ID

Item No

Description

80100014

COULTER PRO, 24', FOLDING DRILL TILLAGE, 7 1/2" EVEN

80210047

FRAME, COULTER PRO 24' FOLDING 14' 10", 4' 2" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT lli

80210036

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 38

J—L—L—L—L—Lg

80210034

HYD. FOLD, STANDARD KIT, COULTER PRO 24’

~l|on ||| h|—

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

57



.,,'FT"’

By 80210036 Coulter Bundle Drill Till, 38 X 7.5” Spacing
AMAT79 _
AM4773 X 13

C
" el
. | el .aLM
g0 o
AMAT74

» 80210036 Coulter Bundle Drill Till 38 X 7.5” Spacing

BOM ID | Qty | Item No | Description

1 1 80210036 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 38

2 38 | AM2736 | COULTER SHANK, 12"

3 38 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD

4 1 AM2719 | BRACKET, UNIVERSAL COULTER

5 19 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

6 13 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

7 4 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

] 1 AMA4779 | BRACKET, FLATEACK, 4X6, OFFSET

9 2 | BP3034 | NUT, HEX, 3/4"-10, GRD 2, PLTD

10 2 BP3035 | WASHER, LOCK, 3/4", PLTD

11 148 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

12 148 | BP3039 | WASHER, LOCK, 5/8", PLTD

13 76 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

14 76 | BP3043 | WASHER, LOCK, 1/2", PLTD

15 38 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

16 38 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD

17 1 BP3208 | U-BOLT, 3/4"10 X 6"W X 5-11/16"L, PLTD

18 76 | BP322% | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

19 74 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

20 38 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

21 38 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

58




80100014 CoulterPro 24’ Folding, 38 x 7.5” Spacing

FIE-8El FI-1EL
od FI9LL
7/£-801 y/1-101
FIE€6 p/1-98
ST/ Y} Y —
. /569 8/6-16 — =]
BT S P —
2Ty —=] FI19T |
/€8 =L /1]
yIee -
E —
= .__J_ Eimm=-="m1

~———F/1-lL

~——— 7/ 1-9S

—~——.7/E 19

W/ 1-9C w—r—a— 7 /€€

~—— /-y —————— ¥ /E-8y ———

W/€-€6

W/1-98

WS/ 1-101

Ww/€-801

BLU-JET

JIL9LL
/-1l

W/E-€C1
W/€-8€1

59



BLu- J‘g 80100015 CoulterPro 24’ Folding, 34 x 8” Spacing

60



BLU-JET)
——

80100015 CoulterPro 24’ Folding, 34 x 8” Spacing

80210034]

80100015

80210047 @

2 \ 41000038

3

80210038

5

80210201

AP2728

> CoulterPro 80100015 24’ Folding Drill Till 34 X 8”

BOM ID

Qty

Item No

Description

80100015

COULTER PRO, 24', FOLDING DRILL TILLAGE, 8" EVEN

80210047

FRAME, COULTER PRO 24' FOLDING 14' 10", 4' 2" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT Il

80210038

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 34

80210034

HYD. FOLD, STANDARD KIT, COULTER PRO 24’

= | |n|f ]l b=

ﬁ-‘h-b-h-h-\-l

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

61



B A - H H 7 M

Briaey 80210038 Coulter Bundle Drill Till, 34 X 8” Spacing
o

AM4773 X 7 T W
y ':hvlri \“.;- %;'l. '\i}'
il 3 h**';_1 1 =y i O ’l*,"\* W

e ce AR U N W

0 Y X

e

g - e |

Ll |

AMATT4

> 80210038 Coulter Bundle Drill Till 34 X 8” Spacing

BOM ID | Qty | Item No | Description
1 80210038 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 34

34 | AM2736 | COULTER SHANK, 12"
34 | AM2739 ASSEMBLY, COULTER ARM W/ HUE & KNEE CASTING, HD

1
2

3

4 23 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 7 AMA4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED
6

7

8

9

4 | AM4774 | BRACKET, FLATBACK, 4X6, OFFSET
136 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

136 | BP3039 | WASHER, LOCK, 5/8", PLTD

68 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 68 | BP3043 | WASHER, LOCK, 1/2", PLTD

11 34 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

12 34 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 68 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 68 | BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 34 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 34 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

62




Wlel Wel

63

— WL — «801

~ 4001 Wb

[ :WQ :O@ —_—

.S W8/G1G ———=
Ty ———————  ————

. OC — e Q7 —=

W06 .2l

80100015 CoulterPro 24’ Folding, 34 x 8” Spacing

BLU-JET

WGl ==—=0C

80 — - OC ——

—~ 7 2§ ————=]

~—— .2/ 1¥S — WOl 171G —————

.09 W89 —— =

—~ «801 —— WL

— Wel Wl



————]

80100016 CoulterPro 24’ Folding, 35 x 8” Spacing

64




BLU-JET)
——

80100016 CoulterPro 24’ Folding, 35 x 8” Spacing

6),—

i

B0210034

80100016

80210047 Cb

41000038

80210037

4

80210201

AP2728

p CoulterPro 80100016 24’ Folding Drill Till 35 X 8”

BOM ID

Item No

Description

80100016

COULTER PRO, 24', FOLDING DRILL TILLAGE, 8" ODD

80210047

FRAME, COULTER PRO 24' FOLDING 14' 10", 4' 2" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT il

80210037

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 35

80210034

HYD. FOLD, STANDARD KIT, COULTER PRO 24'

~ || =

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

65



a1

a1 80210037 Coulter Bundle Drill Till, 35 X 8” Spacing
AM4773 X 8

AM4774

> 80210037 Coulter Bundle Drill Till 35 X 8” Spacing

BOM ID | Qty | Item No | Description

1 1 80210037 | COULTER, SUPER 1200 DRILL TILLAGE 4X86, 35

2 35 | AM2736 | COULTER SHANK, 12"

3 35 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 23 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 8 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 | AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 140 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

8 140 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 70 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 70 | BP3043 | WASHER, LOCK, 1/2", PLTD

1 35 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

12 35 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 70 | BP322%3 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 70 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 35 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 35 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

66




BLU-JET 80100016 CoulterPro 24’ Folding, 35 x 8” Spacing
| ]
I
I
)
I
I
A
I
i I
“ |i n|
™ i =1 F 0
3 = Bl W
~ ] Lp S‘
3 ‘ =l ‘ I =
T = [ X
Q
: =I5l
E\l = i Il (Ul - _ O
\"_) = i |———" t @ Lr'\l)
N e il S
r r B —nia—a ! l ‘
\ \ ‘ w | LI T |—/ * ] t |
il el
< } = §=" a -
S S]] ZE—F &
g = =
% 7—-#L. 12 e
Te} E
h ‘ | 53
I8 i | ‘ T s
S e o~
= L ™
) = | = .
N [o¢]
3 ] S
1
1
1
1
1
|
\
1

67



BLU-JET 80210047 CoulterPro Frame 24’, Folding

P 80210047 CoulterPro Frame 24’, Folding

BOM ID | Qty | Item No Description

1 1 80210047 | FRAME, COULTER PRO 24' FOLDING 14" 10", 4" 2" WING

2 1 AM4T2T | FRAME, COULTER PRO, 14'10", 4X6 FOLDING

2A 4 AMAT35 | WING FLEX SPACER

2B 4 BP3041 HEX CAP SCREW, 1/2"-13 X 2", GRD 5, PLTD

2C 4 BP3244 | NUT, HEX LOCK, 1/2"-13, PLTD

2D 2 BP3516 | TENSION BUSHING, 1-1/4" X 1" X 1" QAL

3 1 AMA4T29 | WING, COULTER PRO, 4'-2", RIGHT HAND

4 1 AM4730 | WING, COULTER FRO, 4'-2", LEFT HAND

5 2 AAMZ442 | PARKING STAND ASSEMBLY, LR3 & CP

SA 2 AM4682 | PARK STAND

5B 2 AMS5054 BRACHKET, PARK STAND MOUNTING, 4Xé&

5C 8 BP3038 NUT, HEX, 5/8™-11, GRD 2

5D 8 BP3039 | WASHER, LOCK, 5/8", PLTD

5E 4 BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

5F 2 BP3502 PIN, HITCH, 3/4" X 4-1/2" USEABLE

5G 2 BP3504 | PIN, HAIRCLIP, 1/8"

L] 1 AAMZE639 | MANUAL HOLDERW/ 6X4 MOUNTING

T 2 AM4063 | ROCKER PLATE

TA 2 BP3516 | TENSION BUSHING, 1-1/4" X 1" X 1" QAL

] 5 AP2215 | DECAL, BLU-JET,3X &

a 4 AP2230 DECAL,COULTER PRO, 3-1/4 X 14

10 1 APZZ231 DECAL, FEMA, 2-1/2 X 1-1/2

11 F AP2234 DECAL, DANGER STAND CLEAR FALLING WING

12 1 AP2483 DECAL, DANGER, FALLING FROM EQUIPMENT

13 1 AP2914 DECAL, WARNING, HIGH-PRESSURE FLUID

14 4 BM3610 | PIN, 1-3/4 X 6-1/8 USEAELE WIANTI-ROTATION HEAD

15 4 BP3003 NUT, HEX LOCK, 3/8"-16, GRD 2, PLTD

16 4 BP3072 GREASE ZERK, 1/4"-28

17 4 BP3096 | HEX CAP SCREW, 3/8"-16 X 2-1/2", GRD 5, PLTD

18 2 BP3509 PIN, CAT Ill TOP LINK, 1-1/4 X 4-23/32 USEABLE
68 19 2 BP3517 LYNCH PIN, 7/16"

20 4 BP3539 | PIN, 1-1/4 X 6-1/4 (USE)




80210047 CoulterPro Frame 24’, Folding




e ——r]

80210034 Hydraulic Fold 24’ CoulterPro

BOM ID | Qty | tem No | Description

1 1 80210034 | HYD. FOLD, STANDARD KIT, COULTER PRO 24

2 2 DP4246 | CYLINDER, HYD, 3 X 24, 3000 PSI, B300240ABAAAQ3B
3 4 DP4445 | ELBOW, 90°, EMJIC-6FJX, 6500-6

4 2 DP4004 | TEE, 6MJ-6MJ-6MJ

5 2 DP4383 | COUPLER, PIONEER, SMQBA-8FSAE

& 2 DP4394 | ADAPTER, BMSAE-6MJIC, 6400-6-8

7 4 DP4551 | ADAPTER, 6MJ-BMSAE, W/ RESTRICTOR, 6400R-6-8-093
8 2 DPS072 | HOSE, HYD, 1/4" X 120" (10'0"), 6FJX-6FJX

9 2 DP5085 | HOSE, HYD, 1/4" X 60" (5'0"), 6FJX-6FJX

10 2 DP5138 | HOSE, HYD, 1/4" X 33" (2'9"), 6FJX-6FJX

11 6 DP4086 | CABLE TIE 11-3/8" STD

12 6 DP4296 | CABLE TIE 33"

70




BLU-JET)
——

41000038 Light Kit, Folding CoulterPro

P 41000038 Light Kit Folding CoulterPro

BOM ID | Qty | Item No | Description
1 1 | 41000038 | LIGHT KIT, 16R30 CP STRIPTILL
2 2 AM3408 | MOUNTING PLATE, LIGHT POST T
3 2 | AM3409 | TUBE, LIGHT BRACKET, (3'5-7/8")
4 2 | AM3410 | MOUNTING PLATE, LIGHT POST
5 1 | AM3415 | LIGHT BRACKET, FRONT, LH
[ 1 | AM3417 | LIGHT BRACKET, FRONT, RH
7 2 | AM3418 | SHIELD, LIGHT BRACKET
8 2 | AM3418 | TUBE, LIGHT BRACKET, (1'5-7/8")
9 1 | AM3420 | BRACKET, SMV MOUNTING, TALL
10 4 | AM3421 | LIGHT BRACKET, SIDE MOUNT
11 4 | AM3422 | LIGHT BRACKET, SIDE MOUNT BAR
12 2 | AM3427 | LIGHT BRACKET, 16", 4" MTG
13 1 AM45T5 | BRACKET, DUST CAP HOLDER
14 1 | AP2542 | SMV SIGN
15 1 AP2543 SMV MOUNTING SOCKET
16 1 | AP2544 | SMV MOUNTING SPADE
17 4 | AP2547 | DECAL, REFLECTOR. YELLOW,2X 9
18 4 | AP2548 | DECAL, REFLECTOR,RED, 2 X 9
19 4 | AP2551 | DECAL, FLUORESCENT, RED-ORANGE, 2 X 9, NON-REFLECTIVE
20 1 | AP3142 | ELECTRICAL HARNESS, 10' MAIN 5-WIRE, 7 PIN & DUST CAP
21 6 | AP3551 | GROMMET, OVAL, MODEL &0
22 2 | AP4312 | LAMP, LED, OVAL, STOP TURN & TAIL, RED
23 4 | AP4415 | LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
24 2 | BP3001 | NUT, HEX, 3/8"-16, GRD 2, PLTD
25 22 | BP3006 | HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD
26 1 BP3045 | U-BOLT, 3/8"-16 X 6W X 5L, PLTD
27 2 BP3118 HEX CAP SCREW, 3/8"-16 X 5, GRD 5, PLTD
28 5 |BP3214 | U-BOLT, 3/8"-16 X 4W X 7L
29 4 [ BP3363 | U-BOLT, 3/8" - 16 X 4W X 4L
30 20 | BP3736 | U-BOLT, 3/8"-16 X 2W X 3L, PLTD
B2

a¥
=

CP2660 | NUT, HEX LOCK, 3/8"-16, NYLOCK

71



80100005 CoulterPro 30’ Folding, 50 x 7 Spacing

72




BLU-JET
——

80100005 CoulterPro 30’ Folding, 50 x 7”” Spacing

OMN
241
80210088) *

> CoulterPro 80100005 30’ Folding Drill Till 50 X 7~

BOM ID

Qty

Item No

Description

80100005

COULTER PRO, 30', FOLDING DRILL TILLAGE, 7" EVEN

80210048

FRAME, COULTER PRO 30' FOLDING 14' 10", 7' 4" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT Il

80210050

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 50

80210049

HYDRAULIC FOLD STANDARD COULTERPRO 30'

||| Bk =

g-‘l-‘l-ﬂ-\-l-h

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

73



BLU-JET
————]

80210050 Coulter Bundle Drill Till, 50 X 7 Spacing

AM4773 X 13

AM4779

'!"""’:; )
e

5

AMAT74

p 80210050 Coulter Bundle Drill Till 50 X 7 Spacing

BOMID | Qty | Item No | Description

1 1 80210050 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 50

2 50 | AM2736 | COULTER SHANK, 12"

3 50 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 32 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 13 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 1 AM4779 | BRACKET, FLATBACK, 4X6, OFFSET

8 200 | BP3038 NUT, HEX, 5/8"-11, GRD 2

9 200 | BP3039 | WASHER, LOCK, 5/8", PLTD

10 100 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

11 100 | BP3043 | WASHER, LOCK, 1/2", PLTD

12 50 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

13 50 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
14 100 | BP3229 BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

15 100 | BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

16 50 | BP3519 PIN, ROLL, 3/8" X 2-1/2", PLAIN

17 50 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

74




80100005 CoulterPro 30’ Folding, 50 x 7 Spacing

BL U-JET

Z/1-1LL /1591
Z/1-L51 2/ 1-051
Z/1-Erl 2/ 1-9€1
Z/1-621 211221
/1S .2/1-801
Z/1-101 2/ 176
2118 2/1-08
Z/1-€L Z/1-99
Z11-68 2/1-TS
.£5 /-1y
215 2/1-8¢
2/ —=  Z/VT =
—.2/1-LL /10
/1€ [ =
L Hl p% @Bl
=1L T TIA D F—
imEmi HT
M LV I
S sk = —= i §
2/ 101 /L1
YT 2/l
.2/1-8¢ /15
2/1-CS FS
.85 211768
Z/1-99 /€L
2/1-08 /148
2/ 176 Z/1-101
.2/ 1-801 ZI1SLL
211221 /17621
2/ 1-9€1 2/ 1-Erl
/1051 /=51
2/ 191 FARVA

75



a1 80100006 CoulterPro 30’ Folding, 48 x 7.5” Spacing

76



BLU-JET
——

80100006 CoulterPro 30’ Folding, 48 x 7.5 Spacing

®

41000038

> CoulterPro 80100006 30’ Folding Drill Till 48 X 7.5”

BOM ID

Item No

Description

80100006

COULTER PRO, 30', FOLDING DRILL TILLAGE, 7 1/2" EVEN

80210048

FRAME, COULTER PRO 30" FOLDING 14' 10", 7' 4" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT lll

80210051

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 48

-‘h-l-l-l-‘h-lg

80210049

HYDRAULIC FOLD STANDARD COULTERPRO 30'

=~ (o3| |f M-

AP2728

3/4" WAVE 17" COULTER BELADE WT17157MLWR

77



BLU-JET
————]

80210051 Coulter Bundle Drill Till, 48 X 7.5” Spacing

AM4779 G
e o = s E\. L a
';’}f;ﬁ;m ?r“l » !.-":__._.\,_ N 0 QIM
2 g T Cwl L W
AM2719 -
f J ! 4 - Loy
r ' ‘_ : ' T. | ‘ [
J i
"t : AM4773 X 12
\"l. .-*f:.‘-\ g | sy
o &
)
L e
AM4T774

P 80210051 Coulter Bundle Drill Till 48 X 7.5 Spacing

BOM ID | Qty | Item No | Description

1 1 80210051 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 48
2 48 | AM2736 | COULTER SHANK, 12"

3 48 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 1 | AM2719 | BRACKET, UNIVERSAL COULTER

5 28 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

6 12 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

7 4 AM4774 | BRACKET, FLATBACK, 4X6, OFFSET

8 3 AMA779 | BRACKET, FLATBACK, 4X6, OFFSET

9 2 BP3034 NUT, HEX, 3/4"-10, GRD 2, PLTD

10 2 BP3035 | WASHER, LOCK, 3/4", PLTD

11 188 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

12 188 | BP3039 WASHER, LOCK, 5/8", PLTD

13 96 | BP3042 NUT, HEX, 1/2"-13, GRD 2, PLTD

14 96 | BP3043 | WASHER, LOCK, 1/2", PLTD

15 48 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

16 48 | BP3205 MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
17 1 BP3208 | U-BOLT, 3/4"-10 X 6"W X 5-11/16"L, PLTD

18 96 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD
19 94 | BP3331 | U-BOLT, 5/8"-11 X4 X 7-3/4, PLTD

20 48 | BP3519 PIN, ROLL, 3/8" X 2-1/2", PLAIN

21 48 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

78




80100006 CoulterPro 30’ Folding, 48 x 7.5” Spacing

_Bl. U-JET)

/€891 1921
JIEESL FI1-191
J/€-8E1 FI1-971
FIE€TL FI1-1EL
F/€-801 911
F/EE6 F/1-101
/€81 F/1-98
J/€-€9 F-1L
/€8y 21718
€T JI -y
FIEEE——  F/1-9C
/€81 L/ L-LL
1L FIE-
FI1-92— /€81
, FI-ly F/E-EE
F/1-9 J/€-8Y
FIE19 F/€-85
1L F1€-€9
J/1-98 F1€-8L
J/1-101 F/€-E6
911 F/€-801
1€l FIEETL
F 1971 J/€-8E1
FI1-191 FIEES1
FI1-911 /€891

79



————]

80100007 CoulterPro 30’ Folding, 44 x 8” Spacing

80




BLU-JET 80100007 CoulterPro 30’ Folding, 44 x 8” Spacing

i
%0

> CoulterPro 80100007 30’ Folding Drill Till 44 X 8~

BOMID | Qty | ltem No | Description

80100007 | COULTER PRO, 30', FOLDING DRILL TILLAGE, 8" EVEN
80210048 | FRAME, COULTER PRO 30' FOLDING 14" 10", 7' 4" WING
41000038 | LIGHT KIT, 16R30 CP STRIPTILL

80210201 | KIT, CP PULL PIN, CAT lli

80210053 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 44
80210049 | HYDRAULIC FOLD STANDARD COULTERPRO 30°
AP2728 | 3/4" WAVE 17" COULTER BLADE WT17157TMLWR

=] P )| b=
t.;..s.s.t.n..s

81



BLU-JET
————]

80210053 Coulter Bundle Drill Till, 44 X 8” Spacing

AM4779

AMAT73 X7

P 80210053 Coulter Bundle Drill Till 44 X 8” Spacing

BOM ID | Qty | ltem No | Description

1 1 80210053 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 44

2 44 | AM2736 | COULTER SHANK, 12"

3 44 | AM2799 | ASSEMBLY, COULTER ARM W/ HUB & KNEE CASTING, HD
4 31 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 7 AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 AMA4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 2 AM4779 | BRACKET, FLATBACK, 4X6, OFFSET

8 176 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

9 176 | BP3039 | WASHER, LOCK, 5/8", PLTD

10 88 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

11 88 | BP3043 | WASHER, LOCK, 1/2", PLTD

12 44 | BP3162 | PIN, ROLL, 3/8" X 2", PLTD

13 44 | BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
14 88 | BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

15 88 | BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

16 44 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

17 44 | BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

82




BLU-JET 80100007 CoulterPro 30’ Folding, 44 x 8” Spacing
el
|~
~5
T
==
_ -

R ! oHE vﬂ;’% |2
| 3 H 3 L o 5
T ﬁ ﬁ Bl s
:oogzgi g EFE ﬁoég
R = i s ||

i ] ﬁ;ﬁ ¢
o :S — nm - i 690
- i sl 5
3 ﬁ% 1 k0 i R

A il S

TP
,“’“’%,

—F= j
~F=

~5
~5

~F=

83



a1 80100008 CoulterPro 30’ Folding, 45 x 8” Spacing




BLU-JET
——

80100008 CoulterPro 30’ Folding, 45 x 8” Spacing

" . Ii

80210049 -J,'i;»

> CoulterPro 80100008 30’ Folding Drill Till 45 X 8~

BOM ID

Iltem No

Description

80100008

COULTER PRO, 30', FOLDING DRILL TILLAGE, 8" ODD

80210048

FRAME, COULTER PRO 30' FOLDING 14' 10", 7' 4" WING

41000038

LIGHT KIT, 16R30 CP STRIPTILL

80210201

KIT, CP PULL PIN, CAT Ill

80210052

COULTER, SUPER 1200 DRILL TILLAGE 4X6, 45

_L._I_L_'L_l_l.g

80210049

HYDRAULIC FOLD STANDARD COULTERPRO 30

||| f | M=

AP2728

3/4" WAVE 17" COULTER BLADE WT17157TMLWR

85



BLU-JET
————]

80210052 Coulter Bundle Drill Till, 45 X 8” Spacing

.

i) .
N

AM4773 X 8

> 80210052 Coulter Bundle Drill Till 45 X 8” Spacing

BOMID | Qty | item No | Description

1 1 80210052 | COULTER, SUPER 1200 DRILL TILLAGE 4X6, 45

2 45 | AM2736 | COULTER SHANK, 12"

3 45 | AM2799 | ASSEMBLY, COULTER ARM W/ HUE & KNEE CASTING, HD
4 33 | AM4772 | BRACKET, FLATBACK, 4X6, CENTERED

5 8 | AM4773 | BRACKET, FLATBACK, 4X6, OFF CENTERED

6 4 AMA4774 | BRACKET, FLATBACK, 4X6, OFFSET

7 180 | BEP3038 NUT, HEX, 5/8"-11, GRD 2

8 180 | BP3039 | WASHER, LOCK, 5/8", PLTD

9 90 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

10 90 | BP3043 WASHER, LOCK, 1/2", PLTD

11 45 | BP3162 PIN, ROLL, 3/8" X 2", PLTD

12 45 | BP3205 MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
13 90 | BP3229 BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

14 90 [ BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

15 45 | BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN

16 45 | BP3534 PIN, ROLL, 7/32" X 2-1/2", PLAIN

86




BLU-JET
————

80100008 CoulterPro 30’ Folding, 45 x 8” Spacing

168"

:

152"

136"

120"

104"

!

88"

176"

160"

72"

144"

128"

RN

96"

80"

61-3/4"
64"

56"

48"
57-1/4"

32"

168"

152"

136"

120"

104"

88"

72"

f—— 14" 16" o

40"
&

[

g []
32

48

56"
57-1/4"

64"

61-3/4"

80"

96"

112"

128"

144"

160"

176"

:

:

:

.
A

87



BLU-JET
————]

80210048 CoulterPro Frame 30’, Folding

®

88

P> 80210048 CoulterPro Frame 30’, Folding

BEOMID | Qty | Item No | Description

1 1 B0210048 | FRAME, COULTER PRO 30' FOLDING 14" 10, 7° 4" WING
2 1 AMA4T27 | FRAME, COULTER PRO, 14'10", 4X6 FOLDING
2A 4 AM4735 | WING FLEX SPACER

2B 4 BP3041 HEX CAP SCREW, 1/2"-13 X 2", GRD 5, PLTD

2C 4 | BP3244 | NUT, HEX LOCK, 1/2"-13, PLTD

2D 2 BP3516 TENSION BUSHING, 1-1/4" X 1" X 1" QAL

3 1 AMAT 31 WING, COULTER PRO, 74", RIGHT HAND

4 1 AMATI2 WING, COULTER PRO, 7'4", LEFT HAND

5 2 AAM2442 | PARKING STAND ASSEMBLY, LR3 & CP

S5A 2 AMAGE2 PARK STAND

58 2 | AM5054 | BRACKET, PARK STAND MOUNTING, 4X6

5C 8 BP30338 NUT, HEX, 5/8"-11, GRD 2

5D 8 BP3039 | WASHER, LOCK, 5/8", PLTD

SE 4 BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

5F 2 BP31502 PIN, HITCH, 3/4" X 4-1/2" USEABLE

5G 2 | BP3504 | PIN, HAIRGLIP, 1/8"

6 1 AAM2639 | MANUAL HOLDERW/ 6X4 MOUNTING

7 F AM4063 | ROCKER PLATE

TA 2 BP3516 TENSION BUSHING, 1-1/4" X 1" X 1" OAL

B 5 | AP2215 | DECAL, BLU-JET, 3X 8

] 4 AP2230 | DECAL,COULTER PRO, 3-1/4 X 14

10 1 AP2231 DECAL, FEMA, 2-1/2 X 1-1/2

11 2 AP2234 | DECAL, DANGER STAND CLEAR FALLING WING
12 1 AP2483 | DECAL, DANGER, FALLING FROM EQUIPMENT
13 1 AP2914 | DECAL, WARNING, HIGH-PRESSURE FLUID

14 4 BM3610 | PIN, 1-3/4 X 6-1/8 USEABLE W/ANTI-ROTATION HEAD
15 4 BP3003 | NUT, HEX LOCK, 3/8"-16, GRD 2, PLTD

16 4 BP3072 | GREASE ZERK, 1/4"-28

17 4 BP3096 HEX CAP SCREW, 3/8"-16 X 2-1/2", GRD 5, PLTD
18 2 BP3509 PIN, CAT Ill TOP LINK, 1-1/4 X 4-23/32 USEABLE
19 2 BP3517 LYNCH PIN, 7/16"

20 4 BP3539 PIN, 1-1/4 X 6-1/4 (USE)




80210048 CoulterPro Frame 30’, Folding

BLU-JET
—




e ——r]

80210049 Hydraulic Fold 30’ CoulterPro

BOM ID | Qty | Item No | Description

1 1 80210049 | HYDRAULIC FOLD STANDARD COULTERPRO 30'
2 2 | DP4247 | CYLINDER, HYD, 3-1/2" X 24", 3000 PSI, SAE-33524
3 2 DP4004 | TEE, 6MJ-6MJ-6M.J

4 2 DP4383 | COUPLER, PIONEER, BMQEBA-BFSAE

5 2 | DP4334 | ADAPTER, BMSAE-6MJIC, 6400-6-8

& 4 DP4445 | ELBOW, 90°, BMJIC-6FJX, 6500-6

7 4 | DP4551 | ADAFTER, 6MJ-8BMSAE, W/ RESTRICTOR, 6400R-6-8-093
8 2 DP5072- | HOSE, HYD, 1/4 X 120 (10'0"), 6FJX-6FJX

9 2 DP5085- | HOSE, HYD, 1/4 X 60 (5'0"), 6FJX-6FJX

10 2 | DP5138- | HOSE, HYD, 1/4 X 33 (2'9"), BFJX-6FJX

11 ] DP4086 | CABLE TIE 11-3/8" STD

12 6 | DP4296 | CABLE TIE 33"

90




BLU-JET 41000038 Light Kit, Folding CoulterPro

> 41000038 Light Kit Folding CoulterPro

BP3363 | U-BOLT, 3/8" - 16 X 4W X 4L
BP3736 | U-BOLT, 3/8"-16 X 2W X 3L, PLTD
CP2660 | NUT, HEX LOCK, 3/8"-16, NYLOCK

BOM ID | Qty | tem No | Description
1 1 41000038 | LIGHT KIT, 16R30 CP STRIPTILL
2 2 AM3408 | MOUNTING PLATE, LIGHT POST T
3 2 AM3409 | TUBE, LIGHT BRACKET, (3'5-7/8")
4 2 AM3410 | MOUNTING PLATE, LIGHT POST
5 1 | AM3415 | LIGHT BRACKET, FRONT, LH
6 1 | AM3417 | LIGHT BRACKET, FRONT, RH
7 2 | AM3418 | SHIELD, LIGHT BRACKET
8 2 | AM3419 | TUBE, LIGHT BRACKET, (1'5-7/8")
9 1 | AM3420 | BRACKET, SMV MOUNTING, TALL
10 4 | AM3421 | LIGHT BRACKET, SIDE MOUNT
1 4 | AM3422 | LIGHT BRACKET, SIDE MOUNT BAR
12 2 | AM3427 | LIGHT BRACKET, 16", 4" MTG
13 1 | AM4575 | BRACKET, DUST CAP HOLDER
14 1 | AP2542 | SMV SIGN
15 1 AP2543 | SMV MOUNTING SOCKET
16 1 | AP2544 | SMV MOUNTING SPADE
17 4 | AP2547 | DECAL, REFLECTOR, YELLOW, 2 X9
18 4 | AP2548 | DECAL, REFLECTOR.RED,2X9
19 4 | AP2551 | DECAL, FLUORESCENT, RED-ORANGE, 2 X 9, NON-REFLECTIVE
20 1 | AP3142 | ELECTRICAL HARNESS, 10° MAIN 5-WIRE, 7 PIN & DUST CAP
21 6 | AP3551 | GROMMET, OVAL, MODEL &0
22 2 | AP4312 | LAMP, LED, OVAL, STOP TURN & TAIL, RED
23 4 AP4415 LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
24 2 | BP3001 | NUT, HEX, 3/8"-16, GRD 2, PLTD
25 22 | BP3006 | HEX CAP SCREW, 3/€"-16 X 1", GRD §, PLTD
26 1 BP3045 | U-BOLT, 3/8"-16 X 6W X 5L, PLTD
27 2 | BP3118 | HEX CAP SCREW, 3/8"-16 X 5, GRD 5, PLTD
28 5 | BP3214 | U-BOLT, 3/8"16 X 4W X TL
4
20
82




BLU.JET
e ——r]

Flatback Mounts

» AM4772 Bracket, Flatback 4 x 6, Centered with Hardware

BOM ID

Qty

Item No

Description

AMATT2

BRACKET, FLATBACK, 4X6, CENTERED

BP3038

NUT, HEX, 5/8"-11, GRD 2

BP3039

WASHER, LOCK, 5/8", PLTD

BP3042

NUT, HEX, 1/2"-13, GRD 2, PLTD

BP3042

WASHER, LOCK, 1/2", PLTD

BP3229

BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

||| =

W N B [ | b

BP3331

U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

92

» AM4773 Bracket, Flatback Off Centered, 4 x 6 with Hardware

BOM ID

Item No

Description

AMA4TT3

BRACKET, FLATBACK, 4X6, OFF CENTERED

BP3038

NUT, HEX, 5/8"-11, GRD 2

EP3039

WASHER, LOCK, 5/8", PLTD

BP3042

NUT, HEX, 1/2"-13, GRD 2, PLTD

BP3043

WASHER, LOCK, 1/2", PLTD

BP3229

BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

| o|&|wW k=

MMNMh-h-‘g

BP3331

U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD




Flatback Mounts

» AM4774 Bracket, Flatback, 4 x 6, Offset with Hardware

BOM ID | Qty | Item No | Description

1 1 AMA4774 | BRACKET, FLATBACK, 4X6, OFFSET

2 4 BP3038 | NUT, HEX, 5/8"-11, GRD 2

3 4 BP3039 | WASHER, LOCK, 5/8", PLTD

4 2 BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

S 2 BP3043 | WASHER, LOCK, 1/2", PLTD

6 2 BP3229 | BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD
7 2 BP3331 | U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

» AM4779 Bracket, Flatback Offset, 4 x 6, Offset with Hardware

BOM ID ltem No

Description

AM4779

BRACKET, FLATBACK, 4X6, OFFSET

BP3038

NUT, HEX, 5/8"-11, GRD 2

BP3039

WASHER, LOCK, 5/8", PLTD

BP3042

NUT, HEX, 1/2"-13, GRD 2, PLTD

BP3043

WASHER, LOCK, 1/2", PLTD

BP3229

BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

MMMM-&-#—*E

=IO |on | |G AD | =

BP3331

U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

93



BLU-JET
- —rf

Universal Mounts and Pull Pin Kit (80210201)

94

» AM2719 Bracket, Universal Coulter

BOM ID

Item No

Description

AM2719

BRACKET, UNIVERSAL COULTER

BP3034

NUT, HEX. 3/4"-10. GRD 2, PLTD

BP3035

WASHER, LOCK, 3/4", PLTD

BP3042

NUT, HEX, 1/2"-13, GRD 2, PLTD

BP3043

WASHER, LOCK, 1/2", PLTD

M-INNMMAE

~l|o|tn| | V|-

BP3208

U-BOLT, 3/4"-10 X 6"W X 5-11/16"L, PLTD

BP3229

BOLT, CARRIAGE, 1/2"-13 X 2-1/2", GRD 5, PLTD

2l

}P@

» 80210201 Pull Pin Kit Cat IlI

BOM Id Qty | ltem No | Description

1 2 BM3805 | PIN, CAT Ill LOWER HITCH, 1-7/16 X 7-1/2 USEABLE
2 1 BP3509 | PIN, CAT lll TOP LINK, 1-1/4 X 4-23/32 USEABLE

3 3 BP3517 | LYNCH PIN, 7116"

4 2 BM3607 | BUSHING




BLU-JET)
——

Coulter and Shank Parts

AM2799

» AM2799 Assembly, Coulter Arm With Hub and Knee Casting HD
BOM ID | Qty | ltem No Description
1 1 | AM2743 CASTING, COULTER KNEE, HD, MACHINED W/ BUSHINGS
1A 2 AP2274 BUSHING, 1-17/32 OD X 1-3/8 1D X 1 OAL
1B 1 | AP2477-1 CASTING, COULTER KNEE, MACHINED
2 1 AM2TI6 SPRING CAP & GUIDE, HD COULTER
3 1| AP2023 BEARING CONE, LM 67048
4 1 AP2024 BEARING CONE, LM 11949
5 1 AP2029 PIN, COTTER, 5/32 X 1-1/2
-] 1 AP2216 DECAL, BLU-JET, SMALL, 1-1/2X 4
7 1 | AP2703 HUBE CAP, 1610
8 1| AP2704 NUT, SPINDLE, 3/4"-16
9 1 AP2T05 WASHER, SPINDLE, 1-1/2 X 1316 X .134
10 1 AP2T06-1 HUE W/ CUPS, 4 BOLT, 5" BC, 3.62" PILOT, W/ ZERK HOLE
10A 1 | AP2075 BEARING CUP, LM 11910
10B 1 | AP2524 BEARING CUP, LM 67010
10C 1 | AP2706-1HUE | HUE WIO CUPS, 4 BOLT, 5" BC, 3.62" PILOT, 633 STYLE
11 1 | AP2747 GREASE SEAL, 15235TB
12 1 AP2881D SPRING, 2.472 OD X 5.875 OAL, .468 WIRE DIA
13 1 BP3072 GREASE ZERK, 1/4"-28
14 1 BP3404 MACHINERY BUSHING, 2-1/8" OD X 1-3/8" 1D X 10GA, PLTD
15 1 | BP3405 SNAP RING, 1-3/8" EXTERNAL, 5160-137
16 4 BP3462 HEX CAP SCREW, 1/2"-20 X 1, F593 GR 1 CW
17 1 | BP3463 HEX CAP SCREW, 1/4"-28 X 3/8", 18-8 S5
18 1 EM3224 WELDMENT, COULTER ARM, HD
» Coulter, 12” Shank, 1 Row
BOM ID | Qty | Item No | Description
1 1 AM2736 | COULTER SHANK, 12"
2 1 AM2799 | ASSEMBLY, COULTER ARM W/ HUE & KNEE CASTING, HD
3 1 BP3162 | PIN, ROLL, 3/8" X 2", PLTD
4 1 BP3205 | MACHINERY BUSHING, 2-1/2" OD X 1-3/4" ID, 10GA, PLTD
5 1 BP3519 | PIN, ROLL, 3/8" X 2-1/2", PLAIN
] 1 BP3534 | PIN, ROLL, 7/32" X 2-1/2", PLAIN

95




BLU-JET AAM2639 Manual Holder & AAM2442 Park Stand

» AAM2639 Manual Holder W/6 x 4 Mounting

BOMId |Gty | HemMNe | Description

1 1 AMTE40 | BRACKET, MANUAL HOLDER
2 1 BPI04S | U-BOLT, 3/8"-18 X 6W X 5L

3 1 AP4234 | MANUAL HOLDER, BLACK

& 1 BP3008 | HEX CAP SCREW, A/8"-16 X 1", GRD 5, PLTD
5 3 BP3002 8", PLTD

g 3 BP3001 | NUT, HEX, 3/8"-18, GRD 2, PLTD

» AAM2442 Park Stank Assembly

BOMId | Qty | Mem No Description

1 1 AMS054 BRACKET, PARK STAND MOUNTING, 4X6
2 1 AM4682 PARK STAND

3 2 BP3331 U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD

4 4 BP3039 WASHER, LOCK, 5/8", PLTD

5 4 BP3038 NUT, HEX, 5/8"-11, GRD 2

L] 1 BP3s502 PIN, HITCH, 3/4 X 4-1/2 USEABLE

T 1 BP3s04 PIN, HAIRCLIP, 1/8"




AAM2858 Stabilizer Assembly 9400/CoulterPro

» AAM2858 Stabilizer Assembly 9400/CoulterPro

Qty [ item No | Description

AM3521 | BEARING PLATE

AM4897 | STABILIZER, 8400 - COULTER PRO

2 BP3003 NUT, HEX LOCK, 3/8"-16, GRD 2, PLTD

BP3035 | WASHER, LOCK, 34", PLTD

BP3208 | U-BOLT, 3/4"-10 X 6"W X 5-11/16"L. PLTD

ﬂﬂ“hﬂ“-hg
a

4
1
1
8 BP3034 | NUT, HEX, 3/4"-10, GRD 2, PLTD
8
4
1

2 BP3436 | SOCKET CAP SCREW, 3/8"-16 X 1-1/4%, FLAT HEAD, S8

97



BLU-JET i i

BL Hydraulic Cylinders And Parts

MFG # Bore/

TMC # Stroke Repair Kit Clevis Butt Gland Piston
SAE-33524A  3-1/2” x 24” PMCK-SAE-33600 100000577 141700023 081700255 071700174
DP4247 DP4309 DP3996 DP4319 DP4325 DP4327
SAE-33024 3”7 X 24” PMCK-SAE-33000 100000423 141500043 081500323 071500244
DP4246 DP4308 DP4116 DP4250 DP4324 DP4330
MFG # 4 Req 2 Req 4 Req

TMC # Piston Rod Barrel Tie Rod Clevis Pin Cotter Pin
SAE-33524A 010700689 051700016 170201281 190400004 220001504

DP4247 DP3997 DP4346 DP4351 BP3514 BP3511

SAE-33024 010700438 051900014 170201281 190400035 220001504

DP4246 DP4335 DP4345 DP4351 BP3403 BP3511

98



BLU-JET| Tie-rod Cylinder Disassembly - Assembly Procedure

With cylinder removed from machine, clean, drained of oil and fully retracted, proceed as follows:

Disassembly:

1. Secure cylinder in vice or other method to prevent rotation. With the immediate area clean of

dirt so parts can be laid out.

Remove tie-rod nuts, item (1).

Pull rod assembly from cylinder. Remove tube, item (3).

Loosen nut item (4), and remove clevis, item (5), from rod assembly.

Place rod assembly in vice with copper or brass jaws so as not to damage.

Remove all seals from items (6), (8), and (9) for replacement. Clean and inspect all parts, for damage
(nicks, scratches, cracks and etc.) replace as necessary. If you have any question please contact
Prince Hydraulics (712) 235-1220.

oukwnN

Reassembly:

1. Replace all seals in items (6), (8), and (9). Do not replace small O-ring on ID of piston, item (8), until
ready to attach rod, item (2).

2. Place small ID O-ring seal for piston over rod turndown and apply light coat of grease to seal.
Slip piston, item (8), onto turndown with ID counter bore towards rod shoulder. Take care not to
pinch O-ring between piston and rod shoulder. Replace nut, item (7), and secure.

3. Apply light coat of grease to seals in gland, item (6), and slip gland over rod end, carefully so as
not to damage seals. Slip entire assembly into lightly oiled tube, item (3), piston first. Insure tube
slips up over OD seals of gland.

4. Take total assembly in step 3 and slip tube over OD seal on butt, item (9). Align ports in butt and
gland and apply nuts, item (1), to tie-rods and toque uniformly.

Tierod

3/8” tierods 20-23 ft./Ibs. (27-31 Nm)
1/2” tierods 45-52 ft./Ibs. (61-70 Nm)
5/8” tierods 95-105 ft./Ibs. (129-142 Nm)
3/4” tierods 150-165 ft./Ibs (203-224 Nm)

5. Test for leaks and reinstall in machine. If you have any problems contact Prince Hydraulics
(712) 235-1220.

WARNING|: Make sure you perform the required service and adjustments
correctly. Failure will damage machine or injure operator.

6. The hydraulic system MUST have the air removed from the system after initial machine
set-up or following the repair or replacement of any part of the system.

7. Connect implement to the tractor drawbar correctly before operating or making any
adjustments.

99



BLU-JET
————]

Assembly (Rigid Frame)

100

Task

Procedures

lllustrations

Positioning
main frame
on stands

Consult
row spacing
before
positioning
stands.
Position
stands to
avoid
interference
with row
assemblies.

Secure
frame to
stands.

1. Position rigid CoulterPro
frame on sturdy stands, about
35” high on hard level surface.

15°2” Frame

15’2” Frame
Bolt on Wings

20’6” Frame




BLU-JET Assembly (80000000 Wing Kit 15°-207)

> 80000000 CoulterPro Wing Kit 15’-20’

BOMID | Qty | Item No | Description

1 80000000 | WINGS, CP, 15'-20', BOLT ON WING KIT, 4X6

2 AM4744 | WING, 28" EXTENSION, 4X6

16 | BP3038 NUT, HEX, 5/8"-11, GRD 2

16 | BP3039 WASHER, LOCK, 5/8", PLTD

16 | BP3133 HEX CAP SCREW, 5/8"-11 X 2-1/2, GRD 5, PLTD

1. To convert 15’ toolbar to a 20’

toolbar, attach (2) AM4744 wing
extensions to main frame with

hardware provided in bundle
8000000 Bolt-on Wing Kit.

(|| =

101



BLU-JET Assembly (Folding CoulterPro)
Task Procedures lllustrations
P | Main frame 1. Position folding CoulterPro
frame on sturdy stands, about
35” high on hard level surface.
P> [Installation | 2. Install wing flex spacers (a) AM4735
of wing flex (AM4735) on frame with (b)
spacers (BP3041) 1/2” x 2” hex cap
screws and (c) (BP3244) 1/2”
hex lock nuts.
NOTE: Wing flex spacers in the out
position. Wing can float
2 degrees down 3 1/4” below
level to above leve for a range
of approximately 35” (30 ft.
tool bar)
This spacer position should
be used for mechanical or
hydraulic wing lockdown.
Wing flex spacers positioned
in the inside position. Wings
can float from 7-1/2” below
level to 13-1/2” above level for | [ Flex spacers
a range of approximately 44”. in position
(30 ft. tool bar)
P | Mounting -
wings 3. Wings must be
mounted with the
> NOTE: the lockdown holes
Left-hand facing the front. Left-hand
and
right-hand
as viewed
from the
rear.

102

Wing lockdown
holes
(Tractor side)

BP3610

4.

Insert (d) (BP3610) 1-3/4” x
6-1/8” anti-rotation pin through
frame weldment on both side.




BLU-JET i
BL Assembly (Folding CoulterPro)
Task Procedures lllustrations
| Attaching Square head of pin to the 3
wing the outside of weldment.
Secure pin with (e) (BP3096) BP3610
3/8” x 2-1/2” hex cap screws
and (f) (BP3003) 3/8” hex
lock nuts.
BP3003
Tractor side
Place wing on sturdy stands.
» | Hinge Install (g) (BP3072) grease
grease zerk 1/4” in both wing hinges.
zerk
installation
» | Wing lock Place (h) (BP3539) 1-1/4” x
pin 6-1/4 wing lock pin in storage

hole on mainframe weldment.

BP3539

Secure with hair pin clip.
(Hair pin clip is part of pin

part number.)\

103



————]

Assembly (AAM2442 Park Stand)

[lustrations

Task Procedures
P Park stand [1. AAM2442 Parking Stand
Assembly Parts
BOMId | Qty | Mem No Description |
1 1 AMS054 BRACKET, PARK STAND MOUNTING, 4X86
2 1 AM4682 PARK STAND
3 2 BPIIN U-BOLT, 5/8"-11 X 4 X 7-3/4, PLTD
4 14 BP3039 | WASHER, LOCK, 5/8", PLTD
5 4 BP3038 NUT, HEX, 5/8"-11, GRD 2
6 1 BP3502 PIN, HITCH, 3/4 X 4-1/Z USEABLE
7 1 BP3504 PIN, HAIRCLIP, 1/8"
> m 2. Consult row spacing pages
If main for open location for park stand
frame mount on mainframe as far out
Stanhd'sh as possible.
are hig
enough 3. Insert (2) (AM4682) park stand
th Kk
e gaf from bottom into (1) (AM5054)
géalirr]]secr?er:j park stand mounting bracket.
ggtrpome 4. Position (1) (AM5054) park stand
If not |éce mount on tractor side of main-
mounFt)in frame as far out as possible.
AP Secure with (3) (BP3331) 5/8”
stan X 4”W x 7-3/4”L u-bolt, (4)
before (BP3039) 5/8” lock washers and
installation. (5) (BP3038) 5/8” hex nuts.
5. Secure stand with (6) (BM3502)
3/4” x 4-1/2” hitch pin and (7)
(BP3504) 1/8” hair pin clip.

104

BP3039
BP3038

BP3504




BLU-JET Assembly (80210201 CoulterPro Pull Pin Kit Cat IlI)
Task Procedures [llustrations
P [Pull pin kits| 1. Bundle Number 80210201
flL{?D
g
BOMId [Qty [itemNo | Description
1 2 BM3805 | PIN, CAT il LOWER HITCH, 1-7/16 X 7-1/2 USEABLE @,@
2 1 BP3508 | PIN, CAT lll TOP LINK, 1-1/4 X 4-23/32 USEABLE
3 3 BP3517 | LYNCH PIN, 7/16"
4 2 BM3607 | BUSHING
| (4)
2. Install pull pin kits to main frame
B [Rocker plate| 3. Install (a) (AM4063) rocker

installation
for folding
frame

plate with (b) (BP3509) 1-1/4”
x 4-23/32” CAT. lll pin and

securewith (c) (BP3517) 7/16’
lynch pin.

’

105



BLU-JET i
B Assembly (Mounting Flatbacks)
Task Procedures [llustrations
P | Mounting |1. Consult row spacing pages
coulter and mark bracket locations.
flatbacks

106

3. Place (c) (BP3331) 5/8 x 4”W x

4. Insert (f) (BP3229) 1/2” x 2-1/2”
carriage bolts into bracket.
Place (g) (BP3043) 1/2” lock
washers and (h) (BP3042) 1/2”
hex nuts on each bolt. Do not
tighten until coulter shank is
installed.

2. Mounting (a) (AM4772) 4 x 6
flatback, centered and (b)
(AM4779) 4 x 6 flatback, offset
to frame.

7-3/4”L u-bolts over tube and
install flatback. Center coulter
shank slot on the bracket with
mark.

Secure with (d) (BP3039)

5/8” lock washers and (e)
(BP3038) 5/8” hex nuts.

' ' ' BP3331

AM4AT779

e BP3039
BP3043

BP3038
BP3042




BLU-JET)
——

Coulter Assembly

Task

Procedures

lllustrations

Preparing
coulters
for
mounting

Smooth
blade
shown.

1.

Super 1200 coulter 1 row
(Blade not part of bundle.)

Remove hex cap screws from|
hub (a) (AM2799) coulter arm
with hub and knee casting
assembly.

Place coulter blade on
coulter assembly and replace
hex cap screws.

Install (c) (BP3466) 2-1/2” OD x
1-3/4” ID, 10 GA, 18-8 SS
machinery bushing over (d)
(AM2736) 12" coulter shank
weldment.

Insert the 12” coulter shank
into coulter assembly.

Start (e) (BP3519) 3/8” x 2-1/2”
roll pin in base of coulter
shank. Insert the (f) (BP3534)
7/32” x 2/1/2” roll pin in the
end of the 3/8” roll pin and
drive both pins together.
Leave an equal amount of pin|
on each sides of the shank.

Install the (g) (BP3162) 3/8”
x 27 roll pin through the
shank weldment top hole.

1 AP2799

) AP2840

BP3466

AM2736

BP3534

BP3519

Installing
roll pin in BP3162

shank @\

107




BLU-JET

Assembly (Mounting Coulters)

108

Task

Procedures

lllustrations

Mounting
coulters

1.

Insert coulter shank assembly
into the mounting.

Insert the (a) (BP3229) 1/2”-
13 x 2-1/2” carriage bolt into
top hole of bracket. Push
coulter shank assembly back
into the bracket and insert
the bottom carriage bolt.
Place (b) (BP3043) 1/2” lock
washer and (c) (BP3042)
1/2”-13 hex nut on each
carriage bolt. Do not tighten
at this point.

Raise coulter shank assembly
in bracket and place a 3”
spacer between the roll

pin and the top of the bracket.
Tighten the 1/2” hex nuts.
This height is a starting
point.

BP3042




BLU-JET| Assembly (AAM2639 Manual Holder W/6 x 4 Mounting)
Task Procedures lllustrations
P | AAM2639
Manual
Holder
I Consult

row

spacing

pages

for manual

holder

location
» AAM2639 Manual Holder W/6|x 4 Mounting
BOMId | Oty |MemNo | Description
1 1 AMTE40 | BRACKET, MANUAL HOLDER
1 1 BP3I04S | L-BOLT, 3/8"-16 X 6W X 5L
3 1 AP MANHUAL HOLDER, BLACK
& 1 BP3008 HEX CAP SCREW, A8"-16 X 1", GRD 5, PLTD
5 3 BP3002 A", PLTD
8 3 BP3001 | NUT, HEX, 3/8"-18, GRD 2, PLTD

1. Mount (3) (AP4254) manual holder :

to (1) (AM7640) manual holder
bracket with (4) (BP3006) 3/8” x
1” hex cap screw. Secure with
(5) (BP3002) 3/8” lock washer
and (6) (BP3001) 3/8” hex nut.

Consult row spacing page for
manual holder location.

Attach assembly to frame with
(2) (BP3045) 3/8” x 6”W x 5”L
u-bolt, (5) (BP3002) 3/8” lock
washers and (6) (BP3001) 3/8”
hex nuts.

109



BLU-JET Assembly (Hydraulics)

Task Procedures lllustrations

P | Mounting TN 5 ;
wing s A - k Left-hand
cylinders =1 e

P> | noT=:
Left-hand
and
right-hand
as viewed
from the
rear.

1. Install wing cylinders
to main frame cylinder
weldment. (Consult
hydraulic diagram) Secure
with cylinder pins and cotter
keys.

2. Install (7) (DP4551) adapter
with restrictor in the top
port of each cylinder.

3. Install (6) (DP4445) 90
degree elbow 6MJIC-6FJX
on four adapters.

4. Consult hydraulic diagram
and install hydraulic hoses.

5. Install (3) (DP4004) 6MJ-
6MJ-6MJ tee between hoses
(8) and (10) on cylinder.

6. Install (5) (DP4394) 8MSAE-
6MJIC adapters and (4)
(DP4383) Pioneer nipples to
tractor hoses.

110




BLU-JET Assembly (Hydraulics)
——
Task Procedures lllustrations
P |Connecting | 7. Connect the hydraulic hoses
hydraulic to the tractor remote couplers.
hoses The 1/4” hoses supply oil to
the wing cylinders. Mark
A ACIAUTION 1/4” hose pairs with paint or
h ways tape. Mark hoses so that
ook tool th | di |
bar to tractor ey are plugged in correctly ‘
before each time. ral ]
filling oil A
lines Generic example
|WARN|NG|HydrauIic fluid escaping under pressure can have
A enough force to penetrate the skin. Hydraulic fluid may also
infect a minor cut or opening in the skin. If injured by escap-
ing fluid, see doctor at once. Serious infection or reaction can
result if medical treatment is not given immediately. Make sure
all connections are tight and that hoses and lines are in good
condition before applying pressure to the system. Relieve all
pressure before disconnecting the lines or performing other work
on the hydraulic systems.
> Charglng_ 8. Before charging the wing
and attaching cylinders block rod ends up.
wing 9 Hook impl t to tract
; . ook implement to tractor.
cylinders Connectpthe hydraulic lines
» to tractor ports.
(Sig(l)llr}%elrje 10. Begin by holding the tractor
blocked remote lever in one direction
high enough until the cylinders are fully
to avoid extended or retracted. Hold
damage to 1 minute to purge air from
. lines. Reverse the direction of
wings when the remote lever to charge the
rods are other side of the system. Hold
extend 1 minute to purge air from
hydraulically lines. Continue process until
cylinders are extending and
A CAUTION rgtracting completely. J
Always
hook tool |11, Extend cylinder rod slowly
bar to tractor until centered over rocker
before plate.
filling oil
lines 12. Insert 1” x 3-1-1/2” clevis pin

and secure with cotter keys.

Repeat procedure on opposite
wing linkage.

111



BLU-JET
- —rf

41000040 Light Kit, Rigid CoulterPro

P NoTE:
Consult
row
spacing
pages
for
bracket
locations

112

BOM ID | Qty | Item No Description

1 1 41000040 | LIGHT KIT, RIGID COULTERPRO

2 2 AM3408 | MOUNTING PLATE, LIGHT POST T

3 2 AM3409 | TUBE, LIGHT BRACKET, (3'5-7/8")

4 2 AM3410 | MOUNTING PLATE, LIGHT POST

5 1 AM3415 | LIGHT BRACKET, FRONT, LH

6 1 AM3417 | LIGHT BRACKET, FRONT, RH

7 2 AM3418 | SHIELD, LIGHT BRACKET

8 2 AM3419 | TUBE, LIGHT BRACKET, (1'5-7/8")

9 1 AM3420 | BRACKET, SMV MOUNTING, TALL

10 4 AM3421 | LIGHT BRACKET, SIDE MOUNT

11 4 AM3422 | LIGHT BRACKET, SIDE MOUNT BAR

12 1 AMA575 | BRACKET, DUST CAP HOLDER

13 1 AP2542 SMV SIGN

14 1 AP2543 SMV MOUNTING SOCKET

15 1 AP2544 | SMV MOUNTING SPADE

16 4 AP2547 DECAL, REFLECTOR, YELLOW, 2 X 9

17 4 AP2548 DECAL, REFLECTOR, RED, 2 X 9

18 4 AP2551 DECAL, FLUORESCENT, RED-ORANGE, 2 X 9, NON-REFLECTIVE
19 1 AP3142 ELECTRICAL HARNESS, 10' MAIN 5-WIRE, 7 PIN & DUST CAP
20 6 AP3551 GROMMET, OVAL, MODEL 60

21 2 AP4312 LAMP, LED, OVAL, STOP TURN & TAIL, RED

22 4 AP4415 | LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
23 2 BP3001 NUT, HEX, 3/8"-16, GRD 2, PLTD

24 22 | BP3006 HEX CAP SCREW, 3/8"-16 X 1", GRD 5, PLTD

25 1 BP3045 U-BOLT, 3/8"-16 X 6W X 5L, PLTD

26 2 BP3118 HEX CAP SCREW, 3/8"-16 X 5, GRD 5, PLTD

27 5 BP3214 U-BOLT, 3/8"-16 X 4W X 7L

28 20 | BP3736 U-BOLT, 3/8"-16 X 2W X 3L, PLTD

29 74 | CP2660 NUT, HEX LOCK, 3/8"-16, NYLOCK




BLU-JET Assembly (41000040 Light Kit, Rigid Frame)
Task Procedures Illustrations
P> | Mounting
light kit % __
brackets A 'f“

1. Consult row spacing pages
for bracket locations.

2. Mount (a) (AM3408) mounting
plate light post T to frame with
(b) (BP3214) 3/8” x 4”W x 7L
u-bolts. Secure with (c) (CP2660)
3/8” hex lock nuts.

3. Align (d) (AM3419) light tube
bracket with bottom of plate
and secure with (e) (BP3736)
3/8” x 2”W x 3”L u-bolts and
(c) (CP2660) 3/8” hex lock nuts.

4. Attach (f) (AM3410) to tube
with (e) (BP3736) 3/8” x 2"W
x 3”L u-bolts and (c) (CP2660)
3/8” hex lock nuts.
Do not tighten.

.BP3736,.

113



a1 Assembly (41000040 Light Kit, Rigid Frame)

Task Procedures lllustrations
; 1. Align hole in (g) (AM3409) =
> Mounting light tube bracket, 3'5-7/8” AM3409 k\
light kit with hole in plate. Tighten -
brackets plate hex nuts. Secure tube

with (e) (BP3736) 3/8” x 2”"W
X 3”L u-bolts and (c) (CP2660)
3/8” hex lock nuts.

2. Attach four (h) (AM3422) light
bracket side mounts to ends of
tubes with (e) (BP3736) 3/8” x
2”W x 3”L u-bolts and (c)
(CP2660) 3/8” hex lock nuts.

AM3422

114




BLU-JET| Assembly (41000040 Light Kit, Rigid Frame)
——
Task Procedures lllustrations |
: 1. Attach two (i) (AM3421) side
> Mounting mount light brackets to mounts CP2660
light kit with (j) (BP3006) 3/8” x 1" hex
brackets cap screws and (c) (CP2660)
3/8” hex lock nuts. Install (k)
> NOTE: (AM3415) front light bracket
Left-hand left-hand on (i) top two holes.
and Secure with () (CP2660)
rig ht_-handd 3/8” hex lock nuts. A
as viewe -
from the Right-hand from the rear
rear.

Attach two (i) (AM3421) side
mount light brackets to mounts
with (j) (BP3006) 3/8” x 1”” hex
cap screws and (c) (CP2660)
3/8” hex lock nuts. Install (I)
(AM3417) front light bracket
right-hand on (i) top two holes.
Secure with (c) (CP2660)

3/8” hex lock nuts.

Left-hand from the rear

115



AM3418/

/ BP3006

AM3418

116

60 oval grommets into
mountings.

2. Insert (n) (AP3549) Red
lamp into grommet.
Insert (0) (AP4415) Amber
lamp into outside grommets.

3. String wiring harness through
plate and tube holes.

4. Attach (p) (AP3153) 2 post
5-wire wiring harness to the
Red and Amber lamps.

5. Install () (AM3418) light
bracket shield on each
Amber lamp assembly with
two (j) (BP3006) 3/8” x
17, grade 5, hex cap
screws. Secure with (c)
(CP2660) 3/8”hex lock
nuts.

6. Insert(r) (BP3118) 3/8” x 5"

hex cap screw through

tractor side hole and secure
with (c) (CP2660) 3/8”hex
lock nuts.

a1 Assembly (41000040 Light Kit, Rigid Frame)
Task Procedures [llustrations
p| Installing V\EB‘:‘\{
i
Red and ,.{PA"P354N
Amber o \
lamps Re
Amber
> NOTE: AP4415 ,/’/
Left-hand _~
and 5 y,//
right-hand e
as viewed
from the
rear.
e e
<)
Amber | eft-hand from the rear
CP2660 1. Insert (m) (AP3551) model

AP3153

AP4415 Amber

AP3551
AP3549

%

i

Jnsert -
- ::-’ wiring
harness

.
= T
g ."\_
:,, =
e
e o

i
".\._

Right- hand from the rear




BLU-JET| Assembly (41000040 Light Kit, Rigid Frame)
Task Procedures lllustrations |
P | Installing
reflectors

Attach (s) (AP2548) 2 x 9
Red reflectors below
Red and Amber lights.

Attach (t) (AP2551) 2 x 9
Red-Orange reflectors
a@bove Red and Amber
lights.

Attach (u) (AP2547) 2 x 9
Yellow reflectors above
Amber lights and on
rear main frame plate.

AP2547

e

RN

AP2551

AP2548

Attach (a) (AM3420) SMV tall
mounting bracket with (b)
(BP3335) 3/8” x 7”W x 8”L
u-bolt and (c) (CP2660) 3/8”
hex lock nuts.

Attach (d) (AP2543) SMV
mounting socket with
hardware provided with
socket.

Mount (e) (AP2542) SMV
sign to (f) (AP2544) SMV
mounting spade with hardware
provided with spade.

Insert assembly into socket.

Mount (g) (AM4575) dust cap
holder bracket to tongue
with (b) (BP3335) 3/8” x 7"W
x 8”L u-bolt and (c) (CP2660)
hex lock nuts.

Attach (h) (AP3142) 7 pin
10’ main electrical harness
and dust cap to bracket with
(i) (BP3233) 1/4” X 3/4” hex
cap screws and (j) (BP3053)
1/4” hex nuts.

_ cpgs?o\

 BP3335 .

AP2542

o

AP2544

AM3420

AM4575 BP3335

AP3142

BP3233

117



a1 Assembly (41000040 Light Kit, Rigid Frame)

Task Procedures lllustrations
“T @ - I — i“iE
AP3153 AP3142
— l -
|

a1 ol . 1

1. Attach (b) (AP3142) 10’ main
5-wire, 7 pin electrical harness \\
to (a) (AP3153) 2 post, 5 wire "‘f’-
electrical harness. Extend to

dust cap. Cable tie wires to
tubes and frame.

118




BLU-JET)
——

41000038 Light Kit, Folding CoulterPro, StripTill

P> NoTE:
Consult
row
spacing
pages
for
bracket
locations

BOM ID | Oty | tem No | Description
1 1 | 41000038 | LIGHT KIT, 16R30 CP STRIPTILL
2 2 AM3408 | MOUNTING PLATE, LIGHT POST T
3 2 AM3409 | TUBE LIGHT BRACKET, [3'5-T/8")
4 2 AM3410 | MOUNTING PLATE, LIGHT POST
5 1| AM3415 | LIGHT BRACKET, FRONT, LH
6 1 | AM3417 | LIGHT BRACKET, FRONT, RH
7 2 | AM3418 | SHIELD, LIGHT BRACKET
8 2 AM3418 | TUBE, LIGHT BRACKET, (1'5-7/8")
9 1 AM3420 | BRACKET, SMV MOUNTING, TALL
10 4 | AM3421 | LIGHT BRACKET, SIDE MOUNT
11 4 | AM3422 | LIGHT BRACKET, SIDE MOUNT BAR
12 2 | AM3427 | LIGHT BRACKET, 16", 4" MTG
13 1| AM4575 | BRACKET, DUST CAP HOLDER
14 1| AP2542 | SMV SIGN
15 1| AP2543 | SMV MOUNTING SOCKET
| 16 1 AP2544 | SMV MOUNTING SPADE
17 4 AP2547 | DECAL, REFLECTOR, YELLOW, 2 X 9
18 4 | AP2548 | DECAL, REFLECTOR, RED, 2 X 9
19 4 | AP2551 | DECAL, FLUORESCENT, RED-ORANGE, 2 X 5, NON-REFLECTIVE
20 1 | AP3142 | ELECTRICAL HARNESS, 10°' MAIN 5-WIRE, 7 PIN & DUST CAP
21 & AP3551 | GROMMET, OVAL, MODEL 60
22 2 AP4312 | LAMP, LED, OVAL, STOP TURN & TAIL, RED
23 4 AP4415 | LAMP, LED, OVAL, TURN SIGNAL, AMBER, LED
24 2 | BP2001 | NUT, HEX, 3/8"-16, GRD 2, PLTD
25 22 | BP3006 | HEX CAP SCREW, 3/6"-16 X 1", GRD 5, PLTD
26 1 | BP3045 | U-BOLT, 3/8"-16 X 6W X 5L, PLTD
27 2 | BP3118 | HEX CAP SCREW, 3/6"16 X 5, GRD 5, PLTD
28 5 BP3214 | U-BOLT, 3/8"-16 X 4W X 7L
29 4 | BP3362 | U-BOLT, 3/8" - 16 X 4W X 4L
30 20 | BP3736 | U-BOLT, 3/8"-16 X 2W X 3L, PLTD
3 B2 | CP2660 | NUT, HEX LOCK, 2/8"-16, NYLOCK

119



BLu-JET Assembly (41000038 Light Kit, Folding Frame)
Task Procedures [llustrations
P> | Mounting
light kit
brackets

120

Consult row spacing pages
for bracket locations.

Mount (a) (AM3427) light
bracket, 16, 4” mounting

on main frame rear wing
weldment area with (b)
(BP3214) 3/8” x 4”W x 7”’L
u-bolts. Secure with (c) (CP2660)
3/8” hex lock nuts.

Mount (d) (AM3408) mounting
plate light post T to tube with
(e) (BP3363) 3/8” x 4”W x 7”°L
u-bolts. Secure with (c) (CP2660)
3/8” hex lock nuts.

Align (f) (AM3419) light tube
bracket with bottom of plate
and secure with (g) (BP3736)
3/8” x 2”W x 3”L u-bolts and
(c) (CP2660) 3/8” hex lock nuts.

Attach (h) (AM3410) to tube
with (g) (BP3736) 3/8” x 2”"W
x 3”L u-bolts and (c) (CP2660)
3/8” hex lock nuts.

Do not tighten.

AM3408

o BP3363

|2




Assembly (41000038 Light Kit, Folding Frame)

Task Procedures [llustrations
Mounting 1. Position (i) (AM3409) light
light kit tube bracket, 3’ 5-7/8”, 17~
from the center of mounting
brackets

plate to the wing side.
Tighten plate hex nuts. Secure
tube with (g) (BP3736) 3/8” x
2”W x 3”L u-bolts and (c)
(CP2660) 3/8” hex lock nuts.

Attach four (j) (AM3422) light
bracket side mounts to ends of
tubes with (g) (BP3736) 3/8” x
2”W x 3”L u-bolts and (c)
(CP2660) 3/8” hex lock nuts.

121



122

BLU-JET

Assembly (41000038 Light Kit, Folding Frame

Task Procedures lllustrations
; 1. Attachtwo (k) (AM3421) side CP2660 AM3421
I\_/Iount_l ng mount light brackets to mounts
light kit with (1) (BP3006) 3/8” x 1" hex
brackets cap screws and (c) (CP2660)
3/8” hex lock nuts. Install (m)
NOTE: (AM3415) front light bracket
;r?]:jt-h and left-hand on (k) top two holes.
' Secure with (c) (CP2660)
right-hand 3/8” hex lock nuts. AM3415
as viewed LH
from the CP2660
rear.

2. Attach two (k) (AM3421) side
mount light brackets to mounts
with (1) (BP3006) 3/8” x 1”” hex
cap screws and (c) (CP2660)
3/8” hex lock nuts. Install (n)
(AM3417) front light bracket
right-hand on (k) top two holes.
Secure with (c) (CP2660)

3/8” hex lock nuts.

BP3006

Left-hand from the rear




BLU-JET Assembly (41000038 Light Kit, Folding Frame

Task Procedures [llustrations

P | Installing
Red and
Amber
lamps

Amber
AP4415

Left-hand
and
right-hand
as viewed
from the
rear.

AP3549
Red

1. Insert (0) (AP3551) model
60 oval grommets into Amber Red Red Amber
mountings.

2. Insert (p) (AP3549) Red
lamp into grommet.
Insert (q) (AP4415) Amber
lamp into outside grommets.

| /@ CP2660

AP3153

BP3118

AP4415 Amber

3. String wiring harness through
long tube hole.

|
BP3006

4.  Attach () (AP3153) 27’ rear
wiring harness to the Red and
Amber lamps.

5. Install (s) (AM3418) light
bracket shield on each
Amber lamp assembly with
two (l) (BP3006) 3/8” x
17, grade 5, hex cap
screws. Secure with (c)

(CP2660) 3/8”hex lock
nuts.

6. Insert(t) (BP3118) 3/8” x 5”
AM3418 hex cap screw through
tractor side hole and secure
| with (c) (CP2660) 3/8” hex 123
lock nuts.




BLU-JET Assembly (41000038 Light Kit, Folding Frame)

Task

Procedures

[llustrations

P | Installing
reflectors

Attach (u) (AP2548) 2 x 9
Red reflectors below
Red and Amber lights.

Attach (v) (AP2551) 2 x 9
Red-Orange reflectors
above Red and Amber
lights.

Attach (w) (AP2547) 2 x 9
Yellow reflectors above
Amber lights and on

rear main frame plate.

124

4. Attach (a) (AM3420) SMV
mounting bracket with (b)
(BP3335) 3/8” x 7"W x 8”L
u-bolt and (c) (CP2660) 3/8”
hex lock nuts.

5. Attach (d) (AP2543) SMV
mounting socket with
hardware provided with
socket.

6. Mount (e) (AP2542) SMV
sign to (f) (AP2544) SMV
mounting spade with hardware
provided with spade.

7. Insert assembly into socket.

8. Mount (g) (AM4575) dust cap
holder bracket to tongue
with (b) (BP3335) 3/8” x 7"W
X 8”L u-bolt and (c) (CP2660)
hex lock nuts.

9. Attach (h) (AP3142) 7 pin
10’ main electrical harness
and dust cap to bracket with
(i) (BP3233) 1/4” X 3/4” hex
cap screws and (j) (BP3053)
1/4” hex nuts.

AP2543




Assembly (41000038 Light Kit, Folding Frame

Task Procedures

[llustrations

1. Attach (b) (AP3142) 10’ main

5-wire, 7 pin electrical harness
to (a) (AP3153) 2 post, 5 wire
electrical harness. Extend to
dust cap. Cable tie wires to
tubes and frame.

AP3142
|

125




————]

Assembly (Decals, Rigid Frames)

AP 2215
BLU-JET

‘é"'?(

15’ Toolbar

AP 2215

AP 2215
BLU-JET

‘j’

e

AP2230

COULTERPRO ==

AP 2215
BLU-JET
— i ——

20’ Toolbar

AP 2231

== Apoagz  |BLU-JET

PLU-JE T

AP 2215

AP 2215

O

AwbdE
R ER AN

126

AP 2230
AP 2215
AP 2231
AP 2483

AP2230

Decal, CoulterPro, 3-1/4” x 14” COULTERPRO ===
Decal, BLU-JET, 3x 8

Decal, FEMA, 2-1/2” x 1-1/2”

Decal, Danger, Falling From Equipment




BLU-JET)
——

Assembly (Decals, Folding Frames)

AP 2215

—————.

BLU-JET
= —yf

—— AP 2483

BLU-JET
—ti——/

AP 2215

AP 2215
BLU-JET
—i——

COULTERPRO ==

155 ]

AP 2230

@

AP 2215 |
BLUJET |ITD
== |
=

BLU-JET
— i ——
AP 2215

COULTERPRO === |

AP'2230

===" AP 2483 e Gika i I
AP 2914 e : o
AP 2234
AP 2215 ?—
BLU-JET A
—&%_rg ==

g

1. 4 AP 2230  Decal, CoulterPro, 3-1/4” x 14”

2. 5 AP 2215  Decal, BLU-JET,3x 8

3. 1 AP 2231  Decal, FEMA, 2-1/2” x 1-1/2”

4, 2 AP 2234  Decal, Danger Stand Clear Falling Wing

5. 1 AP 2483  Decal, Danger, Falling From Equipment 127
6. 1 AP 2914  Decal, Warning, High Pressure Fluid



BLU-JET
—ti—

Specifications

128

TracPr Attachment....... 3 Point
Frames: Double 4” x 6” x 3/8: 26” Rank

Weight.......cocoveiiiee, 15’ Frame: 1198 Ibs. Roller: 1098 Ibs. Bolt-on Wings: 365 Ibs.
20’ Frame: 1436 Ibs. Roller: 1600 Ibs.
24’ Frame: 2685 Ibs. Roller: 1730 Ibs.
30’ Frame: 3015 Ibs. Roller: 2270 Ibs. i
Coulter with blade, bracket, and hardware: 81 Ibs. per unit

Pull Pin Kit........ccccovveene Cat. lll Hitch Pin Kit

Lighting Kit &............... Rigid:41000040 Folding:41000038
Coulter.........cccoveveinnins Super 1200

Coulter Blade 17" Wavy

Fold Cylinder Size......... 30’ Frame: 3-1/2 x 24 (3,000 psi. SAE-33524A)
24’ Frame: 3 x 24 (3,000 psi. SAE-33024)

Remote Outlets............. 15’ None
20’ None
24’ 1 pair
30’ 1 pair
Hyd. Output................... 2000 psi /20 GPM
Transport Width............ 15’ Frame: 15’-4” W/Roller: 16’

20’ Frame: 20’-8” W/Roller: 21’-8”
24’ Frame: 15’-6” W/Roller: 16’
30’ Frame: 15’-6” W/Roller: 16’

warranty............ccoee.... 5 yr. Frame/1 yr. Components




BLU-JET
————

Torque Specifications

SAE FASTENER TORQUE CHART

NOTE: Use these torque's, unless special torque's are specified. Values are for UNC and UNF thread fasteners, plated or
unplated, as received from supplier. Fasteners can be dry or lubricated with normal engine oil. Values do not apply if
graphite, moly-disulphide or other extreme pressure lubricant is used.

HYDRAULIC TUBES AND FITTINGS
O-ring boss Plugs, Adjustable Fitting
Lock nuts, Swivel JIC-37° Seats

LB FT Nm
Min. Max. Min. Max.
SIZE

4 6 10 8 14
5 10 15 14 20
6 15 20 20 27
8 25 30 34 41
10 35 40 47 54
12 60 70 81 95
14 70 80 95 109
16 80 90 108 122
20 95 115 129 156
24 120 140 163 190
32 250 300 339 407

Above torque figures are recommended for
plain, cadmium or zinc plated fittings, dry or
wet installations and swivel nuts either swaged
or brazed.

SAE Grade No. 2 5 *8
Bolt head 7 7 ~7 W
identification (see <:> <— > < > < > < > <%> <— —>
Note 1) A A A /N
Bolt Size .LB FT . Nm . LBFT . Nm .LB FT . Nm
Min. Max. | Min. Max. | Min. Max. | Min. Max. [ Min. Max. [ Min. Max.
1/4 5 6 7 8 9 11 12 15 12 15 16 20
5/16 10 12 14 16 17 20.5 23 28 24 29 33 39
3/8 20 23 27 31 35 42 48 57 45 54 61 73
7/16 30 35 41 47 54 64 73 87 70 84 95 114
1/2 45 52 61 70 80 96 109 130 110 132 149 179
9/16 65 75 88 102 110 132 149 179 160 192 217 260
5/8 95 105 129 142 150 180 203 244 220 264 298 358
3/4 150 185 203 251 270 324 366 439 380 456 515 618
7/8 160 200 217 271 400 480 542 651 600 720 814 976
1 250 300 339 406 580 696 787 944 900 1080 | 1220 1464
1 1/8 800 880 | 1085 1193 | 1280 1440 | 1736 1953
1 114 Thick nuts must be 1120 1240 | 1519 1681 | 1820 2000 | 2468 2712
1 38 used with Grade 8 bolts 1460 1680 | 1980 2278 | 2380 2720 | 3227 3688
1 12 I 1940 2200 | 2631 2983 | 3160 3560 | 4285 4827
NOTE 1: Bolt head identification mark as per grade. Manufacturing marks will vary.
STANDARD TORQUE DATA

129



o e 2 AAM2858 Stabilizer Assembly 9400/CoulterPro

> AAM2858 Stabilizer Assembly 9400/CoulterPro

BOMId | Qty |ftemNo | Description
1 4 | AM3521 | BEARING PLATE

2 1 | AM4897 | STABILIZER, 9400 - COULTER PRO

3 12 BP3003 NUT, HEX LOCK, 3/8"-16, GRD 2, PLTD

4 8 | BP3034 | NUT, HEX, 3/4™-10, GRD 2, PLTD

5 8 | BP3035 | WASHER, LOCK, 3/4", PLTD

8 4 | BP3208 | U-BOLT, 3/4"-10 X 6"W X 5-11/16"L, PLTD

7 12 |BP3436 | SOCKET CAP SCREW, 3/8"-16 X 1-1/4", FLAT HEAD, §§

130




AAM2858 Stabilizer Assembly 9400/CoulterPro

Task Procedures lllustrations
CoulterPro | 1. Center (2) (AM4897) stabilizer
Stabilizer on back bar of CoulterPro

frame.

2. Secure to frame with four

(6) (BP3208) 3/4” x 6”W X
5-3/4”L u-bolts, eight (5)
(BP3035) 3/4” lock washers
and eight (4) (BP3034) 3/4”
hex nuts.

131



a1 Optional Rolling Harrow 70210543 15’

70210543

AAM2152
BOM ID | Qty | Item No | Description
1 1 70210543 | ROLLING HARROW, 15 COULTERPRO
2 4 AAM2152 | BRACKET, OFFSET, 16 X 8, W/ MTG HDW, 4 X 6 MTG
3 2 AAM2879 | BASKET, 90", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE

132



ow 70210543 15’

Optional Rolling Harr




————]

Optional Rolling Harrow 70210544 20’

AAM2878

70210544

@

AAM2879

AAM2878

BOM ID | Qty | ltem No | Description

1 1 70210544 | ROLLING HARROW, 20" COULTERPRO

2 6 AAM2152 | BRACKET, OFFSET, 16 X 8, W/ MTG HDW, 4 X 6 MTG

3 2 AAM2878 | BASKET, 75", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE
4 1 AAM2879 | BASKET, 90", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE

134




BLU-JET
————

Optional Rolling Harrow 70210544 20’

[

ki

ANINIE NN
o I BT TS =

J |l jm
(f (f

‘! ‘!

i I = 1

Wl 0f ———

| I R |

e — R A

«801

!
I 1
b4 L
P q9
——
—
L

135



a1 Optional Rolling Harrow 70210545 24’

70210545

AAM2879

AAM2876

AAM2152

AAM2158

ty | tem No | Description

70210545 | ROLLING HARROW, 24' COULTERPRO

AAM2152 | BRACKET, OFFSET, 16 X 8, W/ MTG HDW, 4 X 6 MTG

AAM2158 | BRACKET, OFFSET, ANGLED, 16X16 W/ HDW, 4X6&6

AAM2876 | BASKET, 45", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE
AAM2879 | BASKET, 90", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE

R (e fes | =y

136




BLU-JET
————

Optional Rolling Harrow 70210545 24’

%Y

i

siilhl |
I |<Z°
it R
i X

oo
A e
é ||

!

=

|

BN

DN

e

137



BL,iU-JEET,' Optional Rolling Harrow 70210546 30’

70210546

AAM2155

AAM2152
BOMID | Qty | ltem No | Description
1 1 70210546 | ROLLING HARROW, 30' COULTERPRO
2 3 | AAM2152 | BRACKET, OFFSET, 16 X 8, W/ MTG HDW, 4 X 6 MTG
3 1 | AAM2155 | BRACKET, OFFSET, 16X12, W/MTG HDW, 4X6 MTG
4 4 | AAM2158 | BRACKET, OFFSET, ANGLED, 16X16 W/ HDW, 4X6
5 4 | AAM2879 | BASKET, 90", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE

138




BLU-JET
————

Optional Rolling Harrow 70210546 30’

i
|
] —
o~
N
LW
%E
Z
N
‘o
(@]
—w
o
h:‘
_;;T
o
~ 9
N
u |l
U]_l
Il %
| w
- Z
-b_l
1 (0,8
1 N
GM IENS
N

T

139



a1 AAM2876 45” Basket With Torsion Arm and Hardware

AAM28T76

BOM ID | Qty | Item No | Description

1 1| AAMZE76 | BASKET, 457, 6" MOUNTING, WITH TORSION SPRING AND HAROWARE

2 1| AMS124 | HARROW MOUNT

24 1| BP3072_| GREASE ZERK, 114"-28

3 1 AMS16E | LINKAGE, HARROW TORSION SPRING

4 1| AM5163_ | TORSION SPRING, HARROW

5 1| AMS172_| BASKET, 45~

3 1 | AM5178 | MOUNT ARM, 45" BASKET

T 1 AMS5428 | LINKAGE, HARROW SLIDE

8 2 | APZi44 | HCFT205-16 BEARING

[ 2 | AP240T | SNAP RING, 1" EXTERNAL, HEAVY DUTY

10 1| BM3465 | PIN, 1-1/4 X 7-3/4 OAL W/ 1332 HOLE, PLTD

EE] 1_ | BM3543 | PIN, 1 X 4-5/16 USEABLE DOUBLE GROOVED, PLTD

12 4 BP3012 | HEX CAP SCREW, 7/16"-14 X 1-1/2, GRDS, PLTD

13 4 | BP3016 | NUT, HEX, 7/16"-14, GRD 2, PLTD

14 4 | BP3D1T | WASHER, LOCK_7/16, PLTD

15 4 BP3034 | NUT, HEX, 3/4°-10, GRD 2, PLTD

16 4| BP3035 | WASHER, LOCK, 34", PLTD oy e e e
1T 4 | BP3038 | NUT, HEX, 5/8~11, GRD 2 Th |2 | AM5426 | OUTER SLIDE ASSEMBLY
18 Fi BP3039 WASHER, LOCHK,. 5/8", PLTD fi ] F] AMSAIT | INNER SLIDE ASSEMELY
19 2 | BP3042__| NUT, HEX_1/2"-13_GRD 2, PLTD e T
20 2 BP3043 | WASHER, LOCK, 1/2", PLTD TE 2| BP3T45 | PN, BENT, 12" X 3- USEABLE, WiTH HAIR CLIP
F3l 1 | BP3051 | PIN, 1" X 6°, HITCH, PLTD

27 1 | BPa096 | HEX GAP SCREW, 3/8--16 X 2-1/2-, GRD 5, PLTD

23 4 | BP3126 | HEX CAP SCREW, 1/2"-13 X 1-1/2", GRD 5, PLTD

24 2 | BP3208 | U-BOLT, 34"-10 X 6"W X 5-11116"L, PLTD

25 2 | BP3215 | MACHINERY BUSHING, 1-1/2° OD X 1- 1D, 14GA, PLTO

26 2 BP3244 | NUT, HEX LOCK, 1/2"-13, PLTD

27 2 | BP3243 | MACHINERY BUSHING, 1-7/8" 0D X 1-1/4" ID, 14GA, PLTD

28 2 | BP3s00 | U-BOLT, S/6°-11 X 2-1/2 X 4, PLTD

28 1 BP3500 | PIN, HAIR CLIF, 3116

30 1 [ CP2660 | NUT, HEX LOCK, 3/8"-16, NYLOCK

140




BLU-JET)
——

AAM2878 75”7 Basket With Torsion Arm and Hardware

@D

AAM2878

BOM ID | Qty | tem No | Description

1 1 AAMZETH | BASKET, 75", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE
2 2 | AM5124 | HARROW MOUNT

2A 2 BP3072 | GREASE ZERK, 1/4"-28

3 2 | AM5168 | LINKAGE, HARROW TORSION SPRING

4 2 | AM5169 | TORSION SPRING, HARROW

5 1 AM5174 | BASKET, 75"

B 1 AMS1B0 MOUNT ARM, 75" BASKET

7 2 | AM5428 | LINKAGE, HARROW SLIDE

B 2 APZ144 HCFT205-16 BEARING

] 4 | AP2407 | SNAP RING, 1" EXTERNAL, HEAVY DUTY

10 2 BM3465 PIN, 1-1/4 X 7-3/4 DAL, W/ 13/32 HOLE, PLTD

1 2 BM3543 PIN, 1 X 4-5/16 USEABLE DOUBLE GROOVED, PLTD
12 4 BP3012 | HEX CAP SCREW, 71167-14 X 1-1/2, GRDS5, PLTD

13 4 BP3016 | NUT, HEX, T/6"-14, GRD 2, PLTD

14 4 BP3017 | WASHER, LOCK, 7116, PLTD

15 B BP3034 | NUT, HEX, 3/4"-10, GRD 2, PLTD

16 8 BP3035 | WASHER, LOCK, 314", PLTD

17 8 |BP3D38 | MUT, HEX, 5/8"-11, GRD 2

18 B BP3039 | WASHER, LOCK, 5/8%, PLTD

19 4 BP3042 NUT, HEX, 1/2"-13, GRD 2, PLTD

20 4 BP3043 WASHER, LOCK, 1/2", PLTD

21 2 BP3051 | PIN, 1" X 6", HITCH, PLTD _

22 2 BP3096 | HEX CAP SCREW, 3/8"-16 X 2-1/2°, GRD 5, PLTD

23 8 BP3126 | HEX CAP SCREW, 1/2"-13 X 1-1/2", GRD §, PLTD

24 4 BP3208 | U-BOLT, 314"-10 X 6"W X 5-1116"L, PLTD

25 4 BP3215 | MACHINERY BUSHING, 1-1/2" OD X 1" 1D, 14GA, PLTD
26 4 BP3244 NUT, HEX LOCK, 1/2"-13, PLTD

27 4 EP3249 | MACHINERY BUSHING, 1-7/8" OD X 1-1/4" ID, 14GA, PLTD
28 4 BP3300 | U-BOLT, 5/8"11 X 2-1/2 X 4, PLTD

29 2 BP3500 | PIN, HAIR CLIP, 3116

30 2 | CP2660 | NUT, HEX LOCK, 3/8"-16, NYLOCK

141



————]

AAM2879 90” Basket With Torsion Arm and Hardware

142

BOM ID | Qty | Iltem No Description

1 1 | AAMZ2873 | BASKET, 90", 6" MOUNTING, WITH TORSION SPRING AND HARDWARE
2 2 | AM5124 | HARROW MOUNT

2A 2 | BP3072 | GREASE ZERK, 1/4"-28

3 2 | AM5168 | LINKAGE, HARROW TORSION SPRING

4 2 | AM5169 | TORSION SPRING, HARROW

5 1 [AMS175 | BASKET, 90"

6 1 | AM5181 | MOUNT ARM, 90" BASKET

7 2 | AM5428 | LINKAGE, HARROW SLIDE

B 2 | AFZ144 | HCFT205-16 BEARING

] 4 | AP2407 | SNAP RING, 1" EXTERNAL, HEAVY DUTY

10 2 | BM3465 | PIN, 1-1/4 X 7-3/4 DAL, W/ 13/32 HOLE, PLTD

11 2 | Bm3s42 [ FIN, 1 X 4-5/16 USEABLE DOUBLE GROOVED, PLTD
12 4 | BP3012 | HEX CAP SCREW, 7/16"-14 X 1-1/2, GRDS, PLTD

13 4 | BP3016 | NUT, HEX, 7/16"-14, GRD 2, PLTD

14 4 | BP3017_ | WASHER, LOCK, 7/16, PLTD

15 8 | BP3034 | MUT, HEX, 3/4"-10, GRD 2, PLTD

16 8 | BP3035 | WASHER, LOCK, 314", PLTD

17 8 | BP3038 | NUT, HEX, 5/8"-11, GRD 2

18 8 | BP3039 | WASHER, LOCK, 58", PLTD

19 4 | BP3042 | NUT, HEX, 1/2"-13, GRD 2, PLTD

20 4 | BP3pa3 | WASHER, LOCK, 12", PLTD

21 2 | BP3051 | PIN,1" XG", HITCH, PLTD

22 2 | BP3096 | HEX CAP SCREW, 3/8"-16 X 2-1/2", GRD 5, PLTD

23 8 | BP3126 | HEX CAP SCREW, 1/2"-13 X 1-1/2", GRD 5, PLTD

24 4 | BP3208 | U-BOLT, 3/4"-10 X 6"W X 5-11/16"L, PLTD

25 4 | BP3215 | MACHINERY BUSHING, 1-1/2° OD X 1" ID, 14GA, PLTD
26 4 | BP32a4 | NUT, HEX LOCK, 1/2°-13, PLTD

27 4 | BP3249 | MACHINERY BUSHING, 1-7/8" OD X 1-1/4" ID, 14GA, PLTD
28 4 | BP3300 | U-BOLT, 5/8"-11 X 2.1/2 X 4, PLTD

29 2 | BP3500 | FIN, HAIR CLIP, 316

30 2 | CP2660 | NUT, HEX LOCK, 3/8"-16, NYLOCK




Offset Brackets and Hardware

Qty | Item No | Description
1 1 AAM2152 | BRACKET, OFFSET, 16 X 8, W/ MTG HDW, 4 X 6 MTG
2 1 AM2394 | BRACKET, OFFSET, 16 X 8
3 4 BP3034 | NUT, HEX, 3/4"-10, GRD 2, PLTD
4 4 BP3035 | WASHER, LOCK, 3/4", PLTD
5 2 BP3047 | U-BOLT, 3/4"-10 X 4W X 7-3/4L

O

Qty | ltem No | Description
1 1 AAM2155 | BRACKET, OFFSET, 16X12, W/IMTG HDW, 4X6 MTG
2 1 AM2397 | BRACKET, OFFSET, 16" X 12"
3 4 BP3034 NUT, HEX, 3/4"-10, GRD 2, PLTD
4 4 BP3035 | WASHER, LOCK, 3/4", PLTD
5 2 BP3047 U-BOLT, 3/4"-10 X 4W X 7-3/4L

AAME

@

BOMID | Qty | ltem No | Description

1 1 AAM2158 | BRACKET, OFFSET, ANGLED, 16X16 W/ HDW, 4X6
2 1 AM3358 | BRACKET, OFFSET, ANGLED, 16X16

3 4 | BP3034 | NUT, HEX, 3/4"-10, GRD 2, PLTD

4 4 BP3035 WASHER, LOCK, 3/4", PLTD

5 2 BP3047 | U-BOLT, 3/4"-10 X 4W X 7-3/4L

143



a1 (Assembly) Optional Rolling Harrow

Task Procedures lllustrations

P> | Mounting
Harrow
brackets

P> | NOTE:
Consult
row
spacing
pages
for required
brackets
and
locations

Consult row spacing pages E v 18N

for required offset brackets LR _ W‘?- ﬁ!-ﬂ' o
and locations. -y !ﬁl [;éﬁ
Mount (a) offset bracket on T e _ 4
frame rear with (b)(BP3407) ] ;
314 X 4”W x 7-314”L u-bolts. il

Secure with (c) (BP3035) 3/4”

lock washers and (d)
(BP3034) 3/4” hex nuts.

Mount (e) (AM5124) harrow
mount on (a) with (b)
(BP3407) 3/4” x 4”W x 7-3/4”L
u-bolts Secure with (c) (BP3035)
3/4” lock washers and (d)
(BP3034) 3/4” hex nuts.

Attach (f) (AM5168) torsion
spring harrow linkage to
harrow mount with (h) (BM3465)
1-1/4” x 7-3/4” pin. Insert (g)
(BP3249) 1-7/8” OD x 1-1/4” ID,
14 GA machinery bushings as
pin is inserted.

Secure pin with (i) (BP 3096)
3/8” x 2-1/2” hex cap screw and

(i) (CP2660) 3/8” hex lock nut. ' 0L ¥ :
; ; i

y (g

CP2660

AM5168

144 ‘



BLU-JET| (Assembly) Optional Rolling Harrow

Task Procedures

lllustrations

P [ Mounting
Rolling
Harrow

Mount (a) (AM5428) harrow
slide linkage to (f) with (b)
(BM3543) 1” x 4-5/16” double
grooved pin.

Secrue pin with (c) (BP3215)
1-1/2” OD x 1’ ID 14 GA machinery
bushings and (d) (AP2407)

1” heavy duty snhap rings.

Position harrow slide linkage
end in harrow mount weldment
and insert (g) (BP3051) 1” x 6”
hitch pin. Secure pin with (h)
(BP3500) 3/16” hair pin clip.

Attach (i) (AM5169) harrow
torsion spring with (j) (BP3300)
5/8” x 2-1/2” x 4” u-bolts.
Secure with (k) (BP3039)
5/8” lock washers and (1)
(BP3038) 5/8” hex nuts.

AM5169

145



a1 (Assembly) Optional Rolling Harrow

Task Procedures lllustrations

P | Mounting
Torsion
Spring
Baskets

BP3012

Place (a) (AP2144) HCFT205-16
bearings on ends of (b) basket.
Position (c) basket mounting arm
over bearing and secure bearings
and basket to arms with (d)
(BP3012) 7/16” x 1-1/2”” hex cap
screws, (e) (BP3017) 7/16” lock
washers and (f) (BP3016) 7/16”
hex nuts.

Attach mount arm top hole to
torsion spring with (g)
(BP3126) 1/2” x 1-1/2” hex
cap screws and secure with
(h) (BP3244) 1/2” hex lock
nuts.

Raise arm and insert (g)
(BP3126) 1/2” x 1-1/2” hex
cap screws in bottom holes.
(This is a starting point.)
Secure with (i) (BP3043)
1/2” lock washers and (j)
(BP3042) 1/2” hex nuts.

146




(Assembly) Optional Rolling Harrow

Task

Procedures

lllustrations

Mounting
Light Kit

NOTE:
Light Kit
mounts
must be
relocated
to rear of
harrow
mount
arms on
folding
models

NOTE:
Consult
row
spacing
pages for
light
bracket
locations

BP3736

o

04‘“

.

1.  Mount (a) (AM3409) light
bracket to plate on rear of
harrow mount using (b)
(BP3736) 3/8”-16 x 2W x 3L
u-bolt and (c) (CP2660) 3/8”
nylock lock nut provided

in light kit bundle (41000038).

147



BLU-JET
- —rf

Notes

148




	CoulterPro Manual Cover  Rev. 3-1-13 pdf.pdf
	CoulterPro Manual Pages 1- 148 Rev 3-1-13.pdf

